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History of this test report

Report No. Issued Date Description

22120269-TRFCCO04 Mar. 01, 2023 | Original

22120269-TRFCCO04-A | Apr. 17, 2023 | Revise EUT narrative
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1. Summary of Test Procedure and Test Results
1.1. Applicable Standards

ANSI C63.10:2013
FCC Rules and Regulations Part 15 Subpart E §15.407

KDB 789033

FCC Rule Description of Test Result

15.203 Antenna Requirement PASS
15.207(a) AC Power Line Conducted Emission PASS
1":1’;1_%(;) Radiated Spurious Emission PASS
15.407(a) 26 dB & Occupied Bandwidth PASS

15.407 6 dB Bandwidth PASS
(a)l 2?2)7(3) Average Power PASS
15.407(a) Power Spectral Density PASS

2.1091 Radio Frequency Exposure PASS

*The lab has reduced the uncertainty risk factor from test equipment, environment and staff
technicians which according to the standard on contract. Therefore, the test result will only be
determined by standard requirement.

*This EUT has been also tested and compiled with the requirement of FCC Part 15, Subpart B,
recorded in a separate test report(22120269-TEFV01).
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2. Test Configuration of Equipment under Test

2.1. Feature of Equipment under Test

BT / BLE: 2400-2483.5MHz

WLAN:802.11b/g/n/ax: 2400-2483.5MHz

Operation Frequency Range | 5GHz:802.11a/n/ac/ax: 5150-5250MHz, 5725-5850MHz

6GHz: 802.11ax: 5925MHz~6425MHz, 6425MHz~6525MHz
6525MHz~6875MHz, 6875MHz~7125MHz

BT / BLE: 2402-2480MHz

WLAN:802.11b/g/n/ax: 2412-2462MHz

Center Frequency Range 5GHz :802.11a/n/ac/ax: 5180-5240MHz, 5745-5825MHz

6GHz: 802.11ax: 6115MHz~6415MHz, 6435MHz~6515MHz
6535MHz~6855MHz, 6875MHz~7115MHz

BT: GFSK, 7 /4-DQPSK, 8DPSK

BLE: GFSK

WLAN:

2.4GHz:

802.11b: CCK, DQPSK, DBPSK

802.11g/n: BPSK, QPSK, 16QAM, 64QAM, 256 QAM(TurboQAM)

Modulation Type 802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM

5GHz:

802.11n/a: BPSK, QPSK, 16QAM, 64QAM

802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM

802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM,1024QAM

6GHz:

802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM

Modulation Technology DSSS, OFDM, FHSS, DTS, OFDMA

BT:

GFSK: 1Mbps, 7 /4-DQPSK: 2Mbps, 8DPSK: 3Mbps

BLE:

GFSK: 1Mbps, 2Mbps

WLAN:

2.4GHz:

802.11b: 1, 2, 5.5, 11Mbps

802.119g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

802.11n: MCSO — MCS15, HT20/40

MCSO0 — MCS9, VHT20/40(TurboQAM)

802.11ax: MCS0 — MCS11,HE20/40

5GHz:

802.11a: 6, 9, 12, 18, 24, 36, 48, 54Mbps

802.11n: MCSO — MCS15, HT20/40

802.11ac: MCSO — MCS9, VHT20/40/80

802.11ax: MCSO — MCS11, HE20/40/80

6GHz:

802.11ax: MCS0 — MCS11, HE20/40/80/160

Antenna Type PCB Antenna

For BT / BLE:

2400-2500MHz:ANT 5:4.6dBi

For WLAN:

2400-2500MHz: ANT 1: 2.80dBi, ANT 2: 3.10dBi

5150-5250MHz: ANT 1: 3.80dBi, ANT 2: 3.60dBi

5725-5850MHz: ANT 1: 2.90dBi, ANT 2: 3.70dBi

6115~6415MHz:ANT 3: 4.50dBi, ANT 4: 4.10dBi

6435~6515MHz: ANT 3: 4.10dBi, ANT 4: 4.50dBi

6535~6855MHz: ANT 3: 4.50dBi, ANT 4: 4.50dBi

6875~7115MHz: ANT 3: 4.00dBi, ANT 4: 3.70dBi

Data Rate

Antenna Gain
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Note:

1. WLAN 2.4G 802.11n Support TurboQAM.

2. EUT support TPC Function.

3. EUT support AP/ bridge mode.

4. 802.11ax support beamforming Function.

5. EUT Indoor access point

6. For more details, please refer to the User’s manual of the EUT.

The differences between all model numbers as follow:

Model Trade name PoE
WPXE8326 LITEON Yes
WRXE8326 LITEON No

WAP-2E PoEWit Yes

Note: After engineering evaluation, WPXE8326 for worst case and for presentation of report data
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2.2. Carrier Frequency of Channels
Band: 5150MHz-5250MHz
802.11a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20
Channel Frequency(MHz) Channel Frequency(MHz)
*36 5180 44 5220
*40 5200 *48 5240
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*38 5190 *46 5230
802.11ac VHTS80 , 802.11ax HE80
Channel Frequency(MHz)
*42 5210
Band: 5725MHz-5850MHz
802.11a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20
Channel Frequency(MHz) Channel Frequency(MHz)
*149 5745 161 5805
153 5765 *165 5825
*157 5785
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*151 5755 *159 5795
802.11ac VHT80, 802.11ax HE80
Channel Frequency(MHz)
*155 5775
Note: Channels remarked * are selected to perform test.
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2.3. Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to ANSI
C63.10.
b. The complete test system included remote workstation and EUT for RF test. The remote
workstation included Notebook.
c. An executive program, ” QSPR V 5.0-00202” under Windows OS system was executed to transmit
and receive data via WLAN. (Non BeamForming)
d. An executive program, ” command” under Windows OS system was executed to transmit and
receive data via WLAN. (BeamForming)
e. The following test modes were performed for the test:
Conducted Emissions from the AC mains power ports
Test Mode | Operating Description
1 802.11a (6Mbps) ,Power from Adapter ,Non BeamForming
2 802.11ax HE20 (7.3Mbps) ,Power from Adapter ,Non BeamForming
3 802.11ax HE40 (14.6Mbps) ,Power from Adapter ,Non BeamForming
4 802.11ax HE80 (30.6Mbps) ,Power from Adapter ,Non BeamForming
5 802.11ax HE20 (7.3Mbps) ,Power from Adapter, BeamForming
6 802.11ax HE40 (14.6Mbps) ,Power from Adapter, BeamForming
7 802.11ax HE80 (30.6Mbps) ,Power from Adapter, BeamForming
8 802.11a (6Mbps) ,Power from PoE,Non BeamForming
9 802.11ax HE20 (7.3Mbps) ,Power from PoE ,Non BeamForming
10 802.11ax HE40 (14.6Mbps) ,Power from PoE ,Non BeamForming
11 802.11ax HE80 (30.6Mbps) ,Power from PoE ,Non BeamForming
12 802.11ax HE20 (7.3Mbps) ,Power from PoE, BeamForming
13 802.11ax HE40 (14.6Mbps) ,Power from PoE, BeamForming
14 802.11ax HE80 (30.6Mbps) ,Power from PoE, BeamForming
caused “Test Mode 2,6” generated the worst case, it was reported as the final data.
Radiation Emissions (BELOW 1GHz)
Test Mode | Operating Description
1 802.11a (6Mbps) ,Power from Adapter ,Non BeamForming
2 802.11ax HE20 (7.3Mbps) ,Power from Adapter ,Non BeamForming
3 802.11ax HE40 (14.6Mbps) ,Power from Adapter ,Non BeamForming
4 802.11ax HE80 (30.6Mbps) ,Power from Adapter ,Non BeamForming
5 802.11ax HE20 (7.3Mbps) ,Power from Adapter, BeamForming
6 802.11ax HE40 (14.6Mbps) ,Power from Adapter, BeamForming
7 802.11ax HE80 (30.6Mbps) ,Power from Adapter, BeamForming
8 802.11a (6Mbps) ,Power from PoE,Non BeamForming
9 802.11ax HE20 (7.3Mbps) ,Power from PoE ,Non BeamForming
10 802.11ax HE40 (14.6Mbps) ,Power from PoE ,Non BeamForming
11 802.11ax HE80 (30.6Mbps) ,Power from PoE ,Non BeamForming
12 802.11ax HE20 (7.3Mbps) ,Power from PoE, BeamForming
13 802.11ax HE40 (14.6Mbps) ,Power from PoE, BeamForming
14 802.11ax HE80 (30.6Mbps) ,Power from PoE, BeamForming
caused “Test Mode 2,6” generated the worst case, it was reported as the final data.
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Radiation Emissions (1GHz ~ 40GHz)
Test Mode | Operating Description

1 802.11a (6Mbps) ,Power from Adapter ,Non BeamForming

802.11ax HE20 (7.3Mbps) ,Power from Adapter ,Non BeamForming
802.11ax HE40 (14.6Mbps) ,Power from Adapter ,Non BeamForming
802.11ax HE80 (30.6Mbps) ,Power from Adapter ,Non BeamForming
802.11ax HE20 (7.3Mbps) ,Power from Adapter, BeamForming
802.11ax HE40 (14.6Mbps) ,Power from Adapter, BeamForming

7 802.11ax HE80 (30.6Mbps) ,Power from Adapter, BeamForming
caused “Test Mode 1~7” generated the worst case, they were reported as the final data.
Note:1.There are two kinds of test voltage: AC 120V / 60Hz and AC 240V / 60Hz.
For AC Power Line Conducted Emission,& Radiation Emissions (BELOW 1GHz)
& Radiated Spurious Emission(1GHz ~ 40GHz) AC 120V / 60Hz is worst case.

OO0k~ W|IN

The EUT incorporates a MIMO function

Modulation Type TX CONFIGURATION
802.11a 2TX
802.11n HT20 2TX
802.11n HT40 2TX
802.11ac VHT20 2TX
802.11ac VHT40 2TX
802.11ac VHT80 2TX
802.11ax HE20 2TX
802.11ax HE40 2TX
802.11ax HE80 2TX
CERPASS TECHNOLOGY CORP. Issued date : Apr. 17, 2023
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2.4. Description of Test System

Non BeamForming

RF Conducted
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable |TE CONNECTIVITY CAT5E 1.2m /NS N/A
Adaptor APD WB-24Q12FU 1.5m /NS N/A
Radiated Emissions
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable |TE CONNECTIVITY CAT5E 1.2m /NS N/A
Adaptor APD WA-24Q12FU 1.5m /NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook Lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable*2 |TE CONNECTIVITY CAT5E 1.2m /NS N/A
Adaptor APD WA-24Q12FU 1.5m /NS N/A
POE UBIQUITI GP-V480-032G N/A 0.6m / NS
CERPASS TECHNOLOGY CORP. Issued date : Apr. 17, 2023 *
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BeamForming

RF Conducted

Equipment Brand Model Length/Type Power cord/Length/Type

Notebook Lenovo S1GL2W N/A Adapter / 1.8m / NS

Notebook Lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable*3 | TE CONNECTIVITY CATSE 1.2m /NS N/A

Adaptor APD WB-24Q12FU 1.5m /NS N/A

POE UBIQUITI GP-Vv480-032G N/A 0.6m / NS
Radiated Emissions
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook*2 ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable | TE CONNECTIVITY CATS5E 1.2m /NS N/A
Adaptor*2 APD WA-24Q12FU | 1.5m/NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook Lenovo S1GL2W N/A Adapter / 1.8m / NS
Notebook Lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable*3 | TE CONNECTIVITY CATSE 1.2m /NS N/A

Adaptor APD WA-24Q12FU 1.5m /NS N/A

POE UBIQUITI GP-Vv480-032G N/A 0.6m / NS
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2.5. General Information of Test

Test Site

Cerpass Technology Corporation Test Laboratory
Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,

Taiwan (R.O.C.)

Tel:+886-3-3226-888
Fax:+886-3-3226-881

FCC TW1439, TW1079
IC 4934E-1, 4934E-2
T-2205 for Telecommunication test
VCC] C-4663 for Con_ducted e_mi;sion test
R-4218 for Radiated emission test
G-10812, G-10813 for radiated disturbance above 1GHz

Frequency Range
Investigated:

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 40,000MHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

Non BeamForming

Environmental

Test Item Test Site Test period Conditions Tested By
23~26.9C /
RF Conducted RFCONO1-NK | 2023/01/07~2023/01/25 49-60% | L€On Huang
Radiated Emissions|  3MO2NK | 2023/1/12~20231/30 | %0 C.! | Leon Huang
AC Power Line o o
Conducted Emission CONO02-NK 2023/02/02 21°C /57% |Leon Huang
BeamForming
Test Item Test Site Test period Envwon_mental Tested By
Conditions
RF Conducted RFCONO1-NK 2023/01/28 23.8°C /50% |Leon Huang
Radiated Emissions| 3M02-NK 2023/1/17~2023/01/30 ljgfglg/o/ Leon Huang
AC Power Line o o
Conducted Emission CONO02-NK 2023/02/02 21°C /57% |Leon Huang
CERPASS TECHNOLOGY CORP. Issued date : Apr. 17, 2023
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2.6. Measurement Uncertainty
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with
the emissions test results be included in the report. The measurement uncertainties given
below are based on a 95% confidence level (based on a coverage factor (k=2)
Measurement ltem Uncertainty
AC Power Line Conduction(150K~30MHz) +3.28dB
Radiated Spurious Emission(9KHz~30MHz) 1+3.4dB
Radiated Spurious Emission(30MHz~1GHz) 15.7dB
Radiated Spurious Emission(1GHz~40GHz) 16.8dB
6dB Bandwidth 14.4%
26dB Bandwidth 14.4%
Occupied Bandwidth 14.4%
Peak Output Power(Conducted Power Meter) | £1.1dB
Power Spectral Density 1+1.8dB
Duty Cycle 11.2%
Frequency Stability 10.21KHz
CERPASS TECHNOLOGY CORP. Issued date : Apr. 17, 2023
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Report No.: 22120269-TRFCCO04-A

3. Test Equipment and Ancillaries Used for Tests

Test Item Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)
Instrument Manufacturer Model No Serial No Call[g);?etlon Valid Date
Bilog Antenna Schwarzbeck VULB9168 275 2022/11/18 | 2023/11/17
Active Loop Antenna EMCO 6507 40855 2022/05/25 | 2023/05/24
Horn Antenna EMCO 3115 31601 2022/10/12 | 2023/10/11
Horn Antenna EMCO 3116 31970 2022/03/18 | 2023/03/17
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2022/07/05 | 2023/07/04
Spectrum Analyzer |ROHDE & SCHWARZ FSV 40-N 101329 2022/07/20 | 2023/07/19
Preamplifier Agilent 8449B 3008A01954 | 2022/03/17 | 2023/03/16
Preamplifier EMC INSTRUMENTS EMC184045 980065 2022/11/11 | 2023/11/10
Preamplifier EM Electronics corp. EM330 60660 2022/04/08 | 2023/04/07
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130605 2022/09/06 | 2023/09/05
. HARBOUR
Cable-3in1(30M-1G) INDUSTRIES LL142 CCE1315 2022/03/21 | 2023/03/20
Cable-0.5m(30M-40G)| HUBER SUHNER SUCOFLEX 102 28420/2 2022/4/9 2023/04/08
Cable-3m(30M-40G) | HUBER SUHNER SUCOFLEX 102 MY2608/2 2022/4/9 2023/04/08
Cable-0.5m(1G-40G) Rapidtek aoGHz s0cm | 3BMS3BMSS0) 50221400 | 2023004108
Cable-3m(1G-40G) Rapidtek a0GHz 300cm | SVISIBMSIOl 0001419 | 2023104108
Cable-8m(10M-26.5G)| HUBER SUHNER SF126E 587398 2022/10/7 | 2023/10/06
Cable-3m(10M-26.5G)| HUBER SUHNER SF126E 587399 2022/10/7 | 2023/10/06
Cable-1m(10M-40G) HUBER SUHNER SF102 804398/2 2022/10/11 | 2023/10/10
E3 AUDIX v8.2014-8-6 RK-000529 NA NA
Test Item RF Conducted
Test Site RFCONO1-NK
Instrument Manufacturer Model No Serial No Calg’;fglon Valid Date
CAX Signal Analyzer KEYSIGHT N9000B MY57100339 | 2022/11/29 | 2023/11/28
Power Meter Anritsu ML2495A 1224005 2022/04/12 | 2023/04/11
Power Sensor Anritsu MA2411B 1207295 2022/04/12 | 2023/04/11
Attenuator KEYSIGHT 8491B MY39250703 | 2022/04/12 | 2023/04/11
°
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Report No.: 22120269-TRFCCO04-A

Test ltem AC Power Line Conducted Emission
Test Site CONO2-NK
Instrument Manufacturer Model No Serial No Calg);?:on Valid Date
EMI Receiver ROHDE & SCHWARZ ESCI 100821 2019/09/16 | 2020/09/15
Line Impedance
Stabilization Network Schwarzbeck NSLK 8127 8127-516 2019/09/19 | 2020/09/18
Pulse Limiter ROHDE & SCHWARZ ESH3-72 101933 2019/09/11 | 2020/09/10
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130605 2019/09/11 | 2020/09/10
E3 AUDIX v8.2014-8-6 RK-000531 NA NA
0
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4. Antenna Requirements
4.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.
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4.2. Antenna Construction and Directional Gain

Antenna Type PCB Antenna

. 5150-5250MHz: ANT 1: 3.80dBi, ANT 2: 3.60dBi
Antenna Gain 5725-5850MHz: ANT 1: 2.90dBi, ANT 2: 3.70dBi

(Non-Beamforming)

5150MHz -5250MHz

For Power directional gain= Gan= 3.8 (dBi)
For PSD directional gain = 10 log[(101/20 + 1062/20 +  + 10C6N/20)2 INant] = 6.71(dBi)

5725MHz -5850MHz

For Power directional gain= Gan= 3.70 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 10%2/20 +  + 10©6N/20)2 [Nant] = 6.32 (dBi)

*MIMO type: Cyclic Delay Diversity (CDD) mode.
(Beamforming)

5150MHz -5250MHz

For Power directional gain= 10 log[(10%1/20 + 1062720 + . + 10CN/20)2 [NanT] = 6.71 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 10%2/20 + | + 10¢N/29)2 INant] = 6.71(dBi)

5725MHz -5850MHz

For Power directional gain= 10 log[(10%1/20 + 1062720 + . + 10CN/20)2 INanT] = 6.32 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 10%2/20 + | + 10¢N/29)2 INant] = 6.32(dBi)
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5. Test of AC Power Line Conducted Emission
5.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz,
according to the methods defined in ANSI C63.10-2013. The EUT was placed on a
nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface
cables and equipment positioning were varied within limits of reasonable applications to
determine the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz2) (dBuv) (dBuv)
0.15-05 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was
kept at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network

(LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

-~ o o o

The frequency range from 150 kHz to 30 MHz was searched.

= «Q

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

CERPASS TECHNOLOGY CORP.
T-FD-511-0 V1.5
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5.3. Typical Test Setup

| A 80cm
80c HJ \ —
80cm —°
1 —o
LISN v LISN
L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e = e e e e e e e e e e e e e e e e e e == J
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5.4. Test Result and Data

Non BeamForming

DC 12V From adapter
Power Pol/Phase . | LINE
(120V/60HZ)
Test Mode . | Mode 2
100 Level (dBuV)
90
80
70
LISN.CLASS B
60 , L N-CLA (QP)
50 | - AP LSS e
40 Ww L
» ML ] I
i
20 , [ |
10
0|
015 0.2 05 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor HReading Lavel Linit Margin Detector P/F
No. (MHz) (d3) (dBuV) (d3uwv)  (dBuv) (dB)
1 e.19 19.56 16.29 35.7° 54,125 -15.46 Average P
2 e.19 13.58 33,11 52.61 64,25 -11.64 QP P
3 e.ze 19.49 18.17 37.66 53.77 -15.11 Averags P
4q e.20 19.49 269 .24 48.73 63.77 -15.84 QpP P
) 2.49 19.51 7.39 25.98 46.25 -19.35 Averags P
6 @.49 19.51 21.17 42.68 56.25 -15.57 QP P
7 €.56 19.51 g.82 28.33 46.00 -17.67 Average P
8 €.56 13.51 19.52 39.83 56.00 -16.97 QP P
9 .08 19.65 2.18 21.83 46.00 -24.17 Average P
1a 3.088 13.565 18.90 38.55 56.60 -17.45 QP P
11 12.85 19.54 19.72 39.56 50.00 -182.44 Average P
12 1€ .85 19.34 308.41 58.25 b8 .08 -9.75% op P
Note: Level=Reeding+Factor
Hargin=Level-Linit
Factor=(LISN or TSN or Current Probe)Factor + Cable Loss
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Non BeamForming

Power agol\f/\éo'::;;" adapter Pol/Phase  : | NEUTRAL
Test Mode . | Mode 2
100 Level (dBuV)
90
80
70

LISN-CLASS B (QP)

60

SN-CLASS B (AV)

50
40
30
20
10
0
015 0.2 05 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor  Reading Laval Limit Margin Detector P/F
No. (MHz) (d8) (dBuV) (d8uv)  (dBuV) (d2)
1 6.19 19.50 18.33 37.83 54.16 -156.33 Average P
2 .19 19.50 34,68 54.18 64,16 -9.98 QF P
3 @.24 19.58 2.63 22.13 51.95 -29.82 Average P
4 @.24 13.58 18.19 37.63 61.95 -24.26 QP P
5 @.39 19.51 5.96 25.47 47 .98 -22.51 Average P
=) e.39 18.51 10 .24 38.75 7.98 -19.23 QP -
7 .43 18.51 7.22 26.73 46 .41 -19.58 Average =
3 .48 19.51 2@.32 39.83 56.41 -15.58 QP p
9 e.60 19.52 5.64 25.15 46.00 -20.24 Average P
18 2.¢c0 13.52 17.58 37.10 56.00 -18.90 QF P
11 11.e1 19.81 17.90 37.71 5¢.e0 -12.29 Average P
1z 11.e1 13.381 28,34 45.15 6e.e® -11.35 QP P
Note: Level-Reading+Factor
Margin=Level-Llimit
Factor=(LISN or ISN or Current Probe)Factor + Coble Lloss
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BeamForming

DC 12V From adapter .
Power (120V/60H7) Pol/Phase . | LINE
Test Mode : | Mode 6
100 Level (dBuV)
90
80
70
60 | LISN-CLASS B (QP)
50 M= = |
30 J m 4 2]
10
0
0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz2)
Frequency Factor Resding Level Limit Margin Detector P/F
No. (MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 8.18 19.58 15.73 35.23 54 .28 -19.85 Average p
2 8.18 19.5¢e 32.99 52.49 64,28 -11.79 QF e
3 e.2e 19.49 16.52 36.81 £3.72 -17.71 Average P
4 8.2¢ 19.49 25.59 45.88 63.72 -18.64 QP P
5 0.49 19.51 7.95 27.36 46,25 -18.79 Average P
5 2.49 19.51 21.32 49.83 56.25 -15.42 QP P
7 8.52 19.51 9.36 28.87 46.e@ -17.13 Avergge P
8 8.52 19.51 21.41 408.92 S6.ee -15.98 QrF P
9 2.968 19.865 1.86 21.51 46 .ee -24.49 Average P
10 2.08 19.65 18.53 38.18 ce.ee -17.82 QP P
11 18.€9 19.83 19.23 30.25 Sg.e¢ -18.94 Average P
12 18.69 19.83 38.19 506.82 66.ee -9.98 QP P
Note: Level=Reading+Factor
Margin=Leval-Limit
Factor=(LISN or ISN or Currant Probe)Factor + Cable Loss
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BeamForming

DC 12V From adapter
Power Pol/Phase - | NEUTRAL
(120V/60Hz)
Test Mode . | Mode 6
100 Level (dBuV)
90
20
70 t
| i ™
60 .S [ | || | | | LISN-CLASS B (QP)
—_ ) [y o PR S N 4 - 4 I ik aia il o
50 = ] mm— RV
o W N\m‘w WM 1 [N
" . PP o e i ket I
10
0|
015 0.2 05 1 2 5 10 20 30
Frequency (MHz}
Frequency Factor Reading Level Limit Margin Detector P/F
No. (MHz) (dB) (dBuV) (dBuv) (dBuvY) (dE)
1 .19 13.58 15.52 35.82 54.20 -19.18 Average P
2 0.19 13.508 32.14 51.64 64.20 -12.56 oP B
3 9.24 13.58 2.61 22.11 51.96 -29.85 Average P
< 9.24 13.58 21.59 41.0€ 61.96 -28.S6 QP P
5 a.47 19.51 1.66 21.17 47.53 -26.36 Averages P
3 8.42 19.51 15 .42 34.93 57.53 -22.60 Qp P
7 9.49 19.51 7.34 26.85 46.25 -19.4e Averags P
g 0.49 19.51 21.58 41.89 56.25 -15.16 QP P
o] 8.58 19.51 5.91 25.42 46.60 -208.58 Averagea P
10 0.58 13.51 18.16 37.67 56.00 -18.33 oP P
11 11.21 19.81 18.76 38.57 56.90 -11.43 Average P
12 11.21 13.81 29.27 43.88 60.92 -18.92 QP P
Note: Level-Reading+Factor
Margin=Level-Linit
Factor=(LISN or ISN or Current Probe)Factor + Csble Loss
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6. Test of Spurious Emission (Radiated)

6.1. Test Limit

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the

maximum emissions outside of the frequency bands of operation shall be attenuated in

accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below
the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27dBm/MHz at the band edge.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of
1 MHz. A lower resolution bandwidth may be employed near the band edge, when
necessary, provided the measured energy is integrated to show the total power over 1
MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set
forth in 815.209. Further, any U-NII devices using an AC power line are required to comply
also with the conducted limits set forth in §15.207.

(7) The provisions of 815.205 apply to intentional radiators operating under this section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as
close to the upper and lower frequency band edges as the design of the equipment

permits.
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6.2. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on

the top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four

meters above ground to find the maximum value of the field strength both horizontal

polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. Ifthe emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

e o

Note:

1.The supporting fixture shall permit orientation of the EUT in each of three orthogonal
axis positions such that emissions from the EUT are maximized.
(Z-AXIS is the worst.)

2.Due to the test software function limit the operation band setting(200dBuV/m). There's no
corresponding limitation in the actual test item.
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6.3. Typical Test Setup
Below 30MHz test setup
Antenna

Equipment under Test

l 0.8M
Turn Table

. Ground Plane
Receiver

30MHz- 1GHz Test Setup

Antenna

Equipment under Test

v

0.8M
Turn Table
. \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
ﬂ Equipment under Test
- - 3m
l
Turn Table 1M
MWW,
<
\ \ Absorber
Ground Plane
Receiver
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6.4. Test Result and Data (9kHz ~ 30MHz)
The 9kHz - 30MHz spurious emission is under limit 20dB more.
6.5. Test Result and Data (30MHz ~ 1GHz)
Non BeamForming
DC 12V From adapter .
Power (120V/60Hz) Pol/Phase . | LINE
Test Mode : | Mode 2
IIrTIrann.rml {dEuVim|
[t
&0
3N RANATED
—
L1 :
]
40 ! _
<3
30 4 5 &
20
10
0
A0
30 400, 200, 04, 400, 500, G0, 7o, a00, ann. 1000
Fregquancy (MHz)
Frequency  Factor Reading Level Limit Mergin Dektector Height Azimuth P/F
Mo . [MHZ) {aB)] [dBUVY  COBuv/m)  (dBUv/m) (dB) fcm) (d=g)
1 05.95 -15.88 55.25 A8 .26 13.58 -3.24 Paak 188 a8 B
2 154,15 -9.495 43.45 33.56 43.58 -1, G6 Paak 16 a P
3 171.52 -1&.43 41.52 31.89 43.58 -12.41 Peak 104 a F
4 284.58 -13.82 35,90 26,88 43.58 -16.62 Peak 1o o F
5 204.14 -9.52 37.59 28.87 45,88 -17.93 Peak 184 a B
G 482.45 -68.35 31.7a@ 25.35 45.88 - 28,65 Peak 1o @ F
Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=-fntenna Factor + cable loss - Amplifier Factor
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Non BeamForming

DC 12V From adapter )
Power (120V/60Hz) Pol/Phase - | NEUTRAL
Test Mode . | Mode 2
7LEvel (dBuvim)
70
B0
3M RADIATED
Al }
[1 3
40 2z 4
30 2 d
20
10
0
10

30 100, 200, 300, 400. 200, G00. 700, 800, S00. 1000
Frequency [MHz)

Frequency Factor Reading Lewel Limit Margin Detector Height Azimuth PAF

Ho. (MHz ) {dB) {dBu¥] [(dBuVym) {dBu¥/m) (dB) {om) (deg)
1 7.98 -14.85 53.15 38.39 43 .58 -5.11 Peak 188 a =
2 158,28 -18.94 A6 .87 36.87 43,58 -G.83 Paak 1868 @ =
3 165.86 -18.14 43,33 3B.19 43,58 -5.31 Peak 188 @ P
4 212.36 -12.89 45,93 34,89 43,58 -9.41 Paak 18 @ P
=] 334,58 -B. 12 J&.96 2B.86 45,00 -17.14 Peak 100 @ P
G 414,12 -G.82 35.77 29.75 40 .08 -15.25 Peak 1aa a P

Mote: lLevel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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BeamForming

DC 12V From adapter
Power (120V/60H7) Pol/Phase LINE
Test Mode Mode 6
”Level {d Bum}
70
fif
IM RADIATED
50 i_
41 _F'ﬂ
3 4 3
30 6
20
10
0
10
30 100, 200. 300, 400. £00. &00. 700. 200, a00. 1000
Freguency (MHz)
Fragquency Factor Reading Lewsl Limit Margin Detector Heipght Azimuth P/F
Ho {MHz) [dB) (dEuV)  (dBu¥/m) {dEuV/m) [dB) {cm) {deg]
L 859.17 -15.7B 56 .85 44, 27 43 .58 -3.23 Fegk 188 68 P
Z 111.48 -13.18 52,358 39,728 45,58 -4, 22 Feak 188 568 P
3 138.64 -18.7E 48 Be 19.22 43 .58 14. 28 Feak 188 368 P
4 175.5¢ -1é.74 AE  BE 927 43 .56 -14.23 Feak 186 =T p
5 232,78 -11.51 A&, 74 28.28 A5 .83 17.72 Peak 18 el P
B 427 .88 -5.50 3e.31 24,72 46 28 -21.28 Peak 188 68 P
llote: Level-Reading+Factor
Margin=Lewel-Limit
Factor=Antenna Factor + cable loss - Amplifisr Factor
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BeamForming

DC 12V From adapter
(120V/60HZ)

Test Mode : | Mode 6

Power Pol/Phase : | NEUTRAL

]
7 Level (dBuvim)

70

&0
30 RATHATED
—

50 !

4
30 =

20

10

-10

0 100, 200, 3040, 400. 00, G00. T00. &00. 200, 1000
Frequency (MHz)

Frequency  Factor Reading Level Limit Margin Detector Height Azimuth PJF

N {MHz) (dB) (dBuv)  (dBuv/mn)  {dBuv/m) (dB) [cm) {deg)
1 BE.2E  -15 .66 =i | 33 .85 a3 5@ -9 _ RS FPeak 1648 -] P
2 95,98 -15.848 a7 .58 31.58 a43.58 -11. 88 FPeak 168 @ P
3 112.42 -1%.9@ 42 .76 29.86 43,58 -13.64 Peak 168 c] P
4 124,76 -11.29 41.72 38.43 43.58 -13.8@7 Peak 168 e P
5 178.65 -1@.41 41.54 31.23 43.50 -12.27 Peok 169 =] P
G 233.78 -12.51 45.4%2 32.98 45,86 -13.82 Peak 108 a P

Hote: Level=Reading+Factor
Margin=Level-Limit
factor=Antenna Factor 4+ cable locss - Amplitier Factor
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Report No.: 22120269-TRFCCO04-A

6.6. Test Result and Data (1GHz ~ 40GHz)

Non BeamForming

DC 12V From adapter
Power (120V/60Hz) Pol/Phase VERTICAL
Test Mode Mode 1, Band 1, CH36
]
97 Level (dBaim)
g0
g0 i
| ! l ! | | FCC-5G-PEAK- (B1+B3]
ol UL Q0 JE I L) L H .
| i
&0 g 5G- AVG
30 i
40
30
20
10
0
1000 4000, 2000, 12000, 18000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz|
Frequancy  Factor Reading Lewvel Limit Margin Detector Height Azimuth PJF
No.  (Mdz) (dB)  {dBuVY) (dBuV/m)  (dSuvim)  (dE) {en) ideg)
1 515@.88 5.76 45.97 51.73 54,88 -I.IT AVENZEE Lad 132 F
2 5158.88 5.76 57.@35 63,39 7488 -18.681 Peak L 8E 152 P
3 5188 88 5. 84 183 .28 189 .12 28888 -98 88 Average 183 132 P
4 518,88 .84 112.84 118 .68 266,88 -81.32 Peak 183 132 P
5 18358.88 13.14 41.58 54 .64 58.28 -13.56 Peak 144 112 P
6 15542.88 15.66 29,82 45,48 54.88 -8.52 Average 144 112 P
7 15548.88 15.66 43.28 58,94 74.88 -15.86 Peak 100 112 P

Hote: Lewel=Reading+Factor
Margin-Level-limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming

DC 12V From adapter
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 1, Band 1, CH36
ETLE"'EI (dBuVim}
oo
ll | ] ] ; FCC 56-PEAK. (B1-83)
rol UL T U UL L
50 a z
3 50G- AVG
50
40
30
20
10
o
1000 4000. 2000. 12000, 16000, 20000, 24000. 22000, 32000. 36000, 40000
Freguency (MHz}
Freguency Factor Reading Lawal Limit Margin Detector Height Azimuth PJ/F
Ho. (MHz ] = 1=3] (dBu¥] [dBuV/m) (dBuV/m) (dB) {cm) {deg)
1 515€. &a 3.76G 43,18 48.86 54 .04 -3.14 Average 364 261 P
e 515& .08 5.76 55.216 61.82 74.849 -12.98 Feak 364 161 P
3 5188 .88 5.584 188 .55 185,39 268 . e -33.61 AVErage =] 261 P
4 cS1E@.00 5.84 118,18 115.82 288.88 -B3 . O8 Paak 364 61 =
5 1edeg.oa 13.14 42.17 55.31 Bd .18 -12.89 Peak 188 189 B
& 15548 .80 15.66 19 .46 15.12 54 ., G -8.88 Average 186 141 B
7 1E54a. 00 15.566 43,93 E8.59 74 .08 -15.41 Peak 18 141 P
Hote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - fmplifier Factor
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Non BeamFormin
DC 12V From adapter
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 1, Band 1, CH40
QTLGWI {dBEuVim}
a0
&a | FCC-5G-PEAKH- (B1+~B3)
zof MALITTHL UM T ] ] -
T
60 5 5G. AVG
50 i
Al
30
20
10
0
1000 4000, 8000, 12000, A6G000. 20000, 24000, 28000, 32000, 36000, 40000
Fragquency (MHI)
Frequency  Factor Reading Level Limit Margin Detsctor Height Aczimuth P/F
Mo [MHZ) (dB) [dBuvY  (dBuv/m}  [dBuvym) (dB} (cm) fdeg)
1 5158, 88 5.7 45,45 51.21 54, B8 =-1.79 Mvarage 117 134 F
2 C15H,. 88 E.7 5Q.52 E5.28 74,80 -8.72 Peak 117 124 P
3 S2ep, O 5.89 185,21 112,14 208,00 -E7 .90 Avezrage 117 134 P
4 S2ep, O 5.89 115,23 122,12 208,00 -77.88 Peak 117 134 P
5 18460.09 13.17 42,34 55.51 GB.28 -12.69 P=ak 18 1135 P
& 15660.08 15.58 19,935 45,53 54,08 -g.47 Average 1aa 175 F
7 15604,.88 15.58 435,62 52,48 74,88 -14 ., 68 Peak laa 175 F
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=fintenna Factor + cable loss - Amplifier Factor
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Non BeamForming
DC 12V From adapter .
Power (120V/60Hz2) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH40
gTLE'JH [dBu'm)
an
&0 — .
[ ] _ _ | FCC-6G-PEAK. (B1+B3)
70| TEAUE] NI/ S B N - H
Fi
50 2 56- ANVG
50 i
40
an
20
10
I

1000 4000, 2000,  12000. A6000. 20000, 24000, 29000, 32000. 38000. 40000
Frequency (MHz)

Fraquency Factor Reading Level Limit MWargin Detector Helght Azimuth P/F
Ha. (MHz ) {dB) (dBuv )  {dBu¥/m) {dBuW/m) [dB) lcm) (deg)

1 S15a.e0 5.70 44 .89 S0.63 54 .68 -3.35 Average 368 263 F
x 515a .88 5.70 56,44 62,18 74 .68 -11. 58 Feak 368 263 F
3 S288 .88 5.89 183,329 189, 15 Jaa . ae -9@. 52 AveErage 308 263 F
1 5280 . Be 5.24 112 . 26 118 649 2606 a8 -81.31 Feak EL-t 2E4 P
L 148866 13.17 a2 48 LL.B5 bE . g -12.55 Feak 18 254 P
6 15588.86 15.58 29.237 44, 85 54 .80 -9.15 Average 1848 142 P
T 15oea.ea 15.58 42.26 Lg.24 74 .60 -15.16 Feak L8 142 P

llote: Level-Reading+Factor
Margin-Level-Limit
Factor=fnternna Factor + cable loss - Amolifisr Factor
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Non BeamForming

DC 12V From adapter .
Power (120V/60H7) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 1, CH48
}
g7Level [@Buvim)
a0
a0 :
| FCC-5G-PEAH- (B1+B31
7
G0 5 56 AG
50
A0
30
20
10
0
1000 4000, ao00. 12000 16000. 20000, 24000. 28000. 32000, 36000. 40000
Frequency (MHz}
Frequsncy  Factor Reoading Lewel Limit Margin Detector Height Azimuth PSF
Ho. (MHz ) {dB) (dBuy)  (dBu¥/m)  (dBuv/m) (dB) [cm} {deg)
i 5158 .88 5.76 43, 22 48 .98 S4. 88 -5.81 Lyerage 138 135 F
2z 5ls8.es 5.78 =T Lo, az 74,688 -14.87 Peak 136 135 F
3 5243.88 .01 185,21 111.32 260,68 -88.68 fverage 1356 135 P
4 £24a.8a .ol 114.71 126,72 280,88 -79.28 Peak 1356 135 P
5 ledaso.oe 13.249 41.8c 55.15 o8, 2e -13.85 Peok log 115 F
G 13728.88 14,87 29.44 44 51 54,88 -9.69 Average 168 174 P
T Ll5728.86 14 8T 42,63 57.7 74.88 -16.348 Pegk 168 174 F

Mlote: Lewel=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 1, Band 1, CH48

Power Pol/Phase : | HORIZONTAL

BTLnual {dBuvim)

a0

B0

rol MANCTYL FPIRL UL LT ]

Fil

FCC-5G-PEAKL (B1-B3)

o0 & 5G. AVG

50
40
30
20

10

0
1000 4000, 8000, 12000, 46000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz)

Freguency Factor Reading Lew=l Limit Margin Detector Heipht Azimuth P/F
No.  (MHZ) {oBy  (oBuvl  [dBuvym)  CdBuvsm) (OB fcm) ideg)
1 5158 , o 5.78 A41.74 47 .58 54 .04 -6.58 fwverage 115 318 B
2 E15@ .86 5.78 4,28 50.95 74,88 -14.34 Peak 116 328 P
3 S244 .00 B.81 1ee.21 186.22 208 .00 -93.78 Average 116 328 P
4 C244 .00 G.81 1859.67 115.53 208 .00 -B4.32 Feak 116 328 P
S 1ed4ce. oo 13.239 42 .96 55.85 gd.18 -12.35 Feak laa 186 P
g 1572e.89 14.57 29.74 44,51 34 .89 -9.39 Average laa 1449 P
§ 15728 .88 14.87 44,16 59,83 74,88 -14.97 Feak 188 148 P

HNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming
DC 12V From adapter .
Power (120V/60Hz2) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 1, CH36
BTLHH {dBu¥im)
an
&0 _ FCC-AG-PEAK.- (B1-B3)
ol TURTHL A WL L
7
EU . . . . .E - . . . SG-.A.IJG
&0
40
30
20
10
0
1000 4000, 2000, 12000, 16000, 20000, 24000, 28000, 32000, 36000,  ADQ00
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth FSF
No. {HHz) {dB) (dBEuV)  (dEudsm] [dBEulsm) {dB) fcm) [dag)
1 5156, 08 E.76 45.BB £2.e4 54,88 -1.36 Ayeorage 1lgg 135 F
2 5156, 00 5.76 61.31 a7 .87 T4, 88 -6.93 Peak 1&g 135 F
3 5158.00 5.84 18L.72 187 .58 184,08 -S92.44 Ayerage 1lag 135 F
4 5156, 89 5.84 114. 18 112.94 1aa. 08 - .86 PEak 189 135 F
5 18368.88 13.14 47 BB SE.832 68.28 -12.1% Paak 128 119 P
B 15544 88 15 kB 18 78 44 3k G4 a8 -9 k4 Lparage 1ea 1159 F
7 15544, 88 15.&66 43.17 EE.&3 T4, 88 -15.17 Pagk 184 115 F
Mote: Lewvel-ReadingtFactor
Margin=Level-Limit
Factor=Antennza Factor + cable loss - &mplifier Factor
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Non BeamForming
DC 12V From adapter .
Power (120V/60Hz2) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH36
EaﬁlrLn}'.rel {dEuVim}
L]
&0 | FCC-AG-PEAK- (E1+~B3)
i
oot T s | 5G-AVG
& 3
4
30
20
10
0
1000 4000, E000. 12000. 16000. 20000, 24000, 28000. 32000, 36000, 40000
Frequency (MHz)
Frequenty  Factor Reading Level Limit Margin Detector Height Arimuth FAF
M . [HHZ) {dE] [dBuW) (dBuv/m] [dBuUWYm) (dB] {em) [d=g)
1 5158.58 E.7 44,93 = 54,548 -3.31 Avarage 276 a3 P
2 S150.80 5.76 59.51 65.37 74,00 -8.63 Pzak 276 93 F
3 51668 .889 .84 181.85 167 .69 188,848 -92.31 Awe=rage 276 235 F
4 5160.99 .84 114,25 12@ .87 188.88 -79.93 Peak 276 23 F
5 18359.88 13.14 41.53 54,83 nE. 28 -13.37 Peak laa £54 F
£ 15548.8@8 15.E66 I8.45 44,11 54,28 -9 .89 Avarage 186 137 F
7 15548.88 15,68 43,28 £g.04 74.88  -15.85 Paak 13 127 P
Mote: Lewel-Reading+Factor
Margin=Level-Limit
Factor=tntenna Factor + cable loss - Amplifier Factor
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Non BeamFormin

DC 12V From adapter
Power Pol/Phase VERTICAL
(120V/60H2)
Test Mode Mode 2, Band 1, CH40
Level (dBul)m
a7 I )
90
50 | FCC-5G-PEAK- (B1~B3]
7o| TEMLTEIR—AAIE U L1 -
60 1 7
E | BG-AWG
50 i
40
30
20
10
0
1000 40040, 2000, 12000, 16000, 20000,  24000. ZBOOO0D, 32000, 36000, 40000
Frequeancy (MHz}
Freguency  Factor Reading Level Limit Margin Detector Height azimuoth PSF
Mo . (MHzT) (dBE ) [d8uW)  (dBuv/m)  (dBuvsm) (dE) [cm) {degl
1 512,88 5.76 45,87 5l.63 54,88 -2.37 Average 119 137 P
2 5152, 80 5.76 5g8.89 g4 ,65 74.88 -9,35 Peaok 119 137 P
3 S2ea.8a8 5.89 184.75 11@., 64 289,88 -89 .36 Average 119 137 P
4 5288.88 5.69 L17.25 123.12 288 .88 -T6 .88 Peak 119 137 P
5 18488.88 13.17 47 .51 55 .68 a8, 78 -12.57 Peak 1aa 116 P
f 15688.28 15.58 I5.EB8 44 4B S4.B8 -9 .54 Sverage 188 174 P
7 15688 .88 15.58 13.82 50,48 74.88 -14 .68 Pazk 1646 174 P

Mote: Lewvel-Readimg+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming

DC 12V From adapter
Power Pol/Ph : | HORIZONTAL
owe (120V/60Hz) ol/Phase ORIZO
Test Mode : | Mode 2, Band 1, CH40
Q?Lmrel (dBulVim)
a0
oo _ FCC-5G-PEAK-(B1-B1)
o] T MM WLl L |
r:
T
60 s 56 AVG
50 i
A0
30
20
10
0
1000 4000, 8000, 12000, 16000, 20000, 24000, 25000, 22000, 36000. 40000
Frequency (MHI)
Frequency  Factor Reading Level Limit Margin Detector Height Azimath PAF
Mo, (HHZz ) (dE) (dBuv)  (dBuv/m) (dBul/m) {dB) {cm) [deg)
1 5154 . 88 .76 43 73 49 _ 49 54 .88 -4 .51 Lyarage ELE 261 P
2 E154. a8 E.7& E6.61 52,37 T4 . 88 -11.83 Paak Je@ 25l F
3 Eloa, 83 .89 181,85 187 .74 208, B -592.326 Average ELE 261 P
4 S2o0. 08 .85 114,47 128,36 200, BD -75.64 Peak J68 261 F
o ladao. oo 15.17 47 .46 55.63 GE. 28 -12.57 Peak lea 2064 F
6 15686.08 15.58 28.57 44,15 o4, B8 -9.85 Ayerage laa 143 F
7 15686 88 15.58 435,61 59.19 T4, B8 -14 .81 Peak 184 145 F
Mote: Level=Resdinpg+Factor
Margin=Level-Limit
Factor=&ntenna Factor + cable loss - Amplifier Factor
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Non BeamForming
DC 12V From adapter .
Power (120V/60Hz2) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 1, CH48
ETLE"-'E!| (dBuvim}
an
50| | _ I . FCC 5G-PEAK- (B1-83)
rof TLIW TR JUUILS LLL] L L
;’. | ?
50 3 56- AVG
50
40
30
|
10
0
1000 4000. 2000.  12000. 16000, 20000. 24000, 22000, 32000, 36000, 40000
Freguency {MHz}
Freguency Factor FHReading Lewsal Limit Margin Detector Height Azimuth P/F
Mo (MHz ) (dB) (dBuV] [dBuvsm) ({dBu¥/S/m) (dE) {cm) (deg)
1 5156 .08 5.75 43,37 48,135 54 ., 0 -4.87 Average 336 162 P
2z S158 .08 3.78 55.82 gl.58 74 .88 -12.42 Pedk 336 162 P
3 5248 .88 6.81 185.57 111.58 JB8 .88 -B8.42 Average 336 162 P
4 SI48.88 .81 118.52 124.53  1@e@.88 -75.47 Peak 336 1632 =
S 1edge , ea 12.29 43,2 55.54 BE .2 -12.566 Feak 186 111 P
& 15738 .04 14.87 18.73 13.58 G4 . G -18.48 Averags 186 177 B
7 15728 .84 14,87 44,63 0.5 74, 0a -14.58 Pealk 186 177 P
Note: Level=-Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - fAmplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 17, 2023
T-FD-511-0 V1.5 Page No. : 44 of 168

FCC ID : PPQ-WPXE8326



4-2)\

.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
Power Pol/Ph : | HORIZONTAL
owe (120V/60Hz) ol/Phase ORIZO
Test Mode : | Mode 2, Band 1, CH48
!
EIITLEH.rE.lI (dBuVm)
a0
&0 e .
. | . [ | . FCC-5G-PEAK- (B1-B3
7ol ILAILL UL L U
T
&0 ? 5G- AVG
50
i
40
0
20
10
0
1000 40040, 2000, 12000. 15000, 20000, 23000, 22000, 32000, 35000. 40000
Frequency (MHz}
Fraqusncy Factor HReading Lavael Limit Margin Detector Height Azimuth PJF
Ho . (MHz) (dE) [dBuV)  (dBuV/m)  (dBuVim) (dB) fcm) (deg)
1 5158.88 5.76 41.22 46,98 34.88 -7 .82 Aversge 168 32a P
2 5158.88 5.76 33.77 59.53 74.88 -14 .47 Peak 198 32& P
3 524a8.88 6.81 18a.87 186 .88 aa. a8 -95.97 BVEFBEE 188 328 P
4 5148.88 6.81 11z2.81 118.82 88.88 -81.18 Peak 188 318 P
5 lpasg.Be@  13.19 42.55 55.84 08.28 -12.38 Peak 144 I8E p
6 1572@.88 14,87 13.84 43.71 54.ee -1@. 28 Ayerage 1448 141 p
7 1572@.88 14,87 43.41 58.28 74.08 -15.72 Peak 1a8 141 p

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifiar Factor
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Non BeamForming

DC 12V From adapter
Power (120V/60Hz) Pol/Phase VERTICAL
Test Mode Mode 3, Band 1, CH38
QTLHEI (dBuVim)
an
80 | . L | a 1 | FCLC-5G-PEAK- (B1-B3)
ol LMD TR UL UL LU -
7
50 2 5G- AVG
50
40
30
20
10
0
1000 4000, 000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency {(MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth PJF
e . {KHz ) (dE) (dBu¥) (dBuW/m) (dBul/m) (dE) fem) [dag)
1 5156, 68 5.76 45,535 52.259 54 . 80 -1.71 Averags lag 135 F
2z 5154. 849 5.76 68,62 66. 38 74,89 -7 .62 Feak lag 153 F
3 5194, 88 5,87 ar.47 185,354 8. aa -96. 66 Average 188 1535 F
4 5198.84 5.87 189 _ 88 115.75 188 .88 -84 _I5 Paak 188 135 P
5 1e326.08 13.18 42.92 Se.88 63,28 -12.12 Peak 1ee i18 P
& 15576.88 15.53 18.55 44 .17 Ed .88 -8.83 Avarags laa 171 F
7 15576.08 15.62 43,82 59,44 74 .88 -14.5& Peak 184 171 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenns Factor + cable loss - Amplifier Factor
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Non BeamForming

DC 12V From adapter
(120V/60H2)

Test Mode : | Mode 3, Band 1, CH38

Power Pol/Phase : | HORIZONTAL

a7 Lewel (dBulfm)

an

20 FCC-5G-PEAK. [B1-B3)

(2R (TN I R W ] N |

-
T

50 | 5 5G- ANG

50
40
30
di}

10

0
1000 4000, 2000, 12000, 4&000. 20000, 24000, 29000, 32000. 36000. 40000
Frequency (MHz}

Fragquency Factor Reading Laval Limit Wargin Detector Height Azimuth P/F

Ho. {MHz) [dE) (dEuV)  (dBu¥/m) ({dEuV/m] [dB) fcm) {deg]
1 5158 .68 5.76 43,31 49,87 54 .88 -4, 85 Average 281 95 F
? 5156 .68 5.76 59.13 fd . G2 74 .88 -9.11 Feak 281 95 F
3 51968 B8 5.87 a7 .13 183.18 288 . ee -96. 98 BVErage 291 935 P
4 S196 &8 5_B7 189 a8 1157 206 e -84.73 Pezak 41 g5 p
5 193286 .88 13.1%8 42 .81 ER. 17 BE.18 -13.83 FPeak 18& 284 P
& 1557E.88 15.62 2E.48 44,18 B4 . B8 -9. 08 Average 186 142 P
7 15570.08 15.62 43,98 59,508 74 .08 -14.42 Feak 18 142 P

llote: Level=Reading+Factor
Margin-level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factom
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Non BeamForming
DC 12V From adapter
Power Pol/Phase . | VERTICAL
(120V/60H2)
Test Mode : | Mode 3, Band 1, CH46
5a;_.Lra'..'raI {dBuVim)
an
B0 _ | FCC &G -PEAK.- (B1+-E3)
o 1wy e e e |
&0 ¥
- . - ] . . .E - . . . . . . . . . . . - m-.j';h;{;
50
i
40
a0
20
10
0
1000 4000, B0, 12000, 16000, 20000, 24000, 2B000. 32000, 36000,  AQD00D
Frequency (MHz)
Frequency Factor HAeading Level Limit Margin Detector Height Azimuth PJF
Mo . {MHz ) {dE} (dBuY) (dBuvsm) (dBuVim) {dE) {em) [deg)
1 5156, 04 5.76 4G, 38 52.86 54,048 -1.594 Average 267 138 P
2 5158. 84 5.76 Ge. 17 65.93 T4, 848 -G8y Feak 267 138 P
3 5238.849 5.599 181.28 187 .27 289,88 -92.73 AYerage 267 135 P
4 5156 .86 5.99 113.52 119.51 Iad . 08 -8a.49 Peak 267 L35 F
5 1B4EE. 8B 1326 47 _4F 55.74 65.28 -17.46 Feak 168 112 P
B 15698 84 14 92 1884 L L4 @4d -18_34 Averags 1Ee 177 P
7 1G5e08. 68 14.93 2.85 EY 74,848 -16.33 Paak l1ae 177 P

Mote: Level-ReadingiFactor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - 8mplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A
Non BeamForming
DC 12V From adapter
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 3, Band 1, CH46
Level {dBu\im
a0
&0 _ | FCOC %G PEAK- [B1-BE3)
ol TUNLF T WL U
60 £l 7
=
- - - . . .1- . - . . . . . . . . . . . SG—._#';I"F{;
50
f
40
a0
20
10
0
1000 4000, 2000, 12000, 16000, 20000, 24000, 2B000. 32000, 36000, 40000
Frequency (MHz)
Frequency Factor FReading Lawel Limit Margin Detector Height Azimuth PSF
o {MHz ) {dB} {dBuv) (dBuvWysm) ({(dBu¥/m) {dE) {em) {deg)
1 D150, a4 5.7G +1.28 47 .84 D4, -G.56 Average 222 347 F
2 515 .08 5.76 53.94 59,66 T, o -14.%4 Feak 222 347 F
3 S239 .08 3.9%2 97 .49 185.4& 289,849 -96.52 AVerBge 222 347 P
4 5238 .88 5.99 189,948 115.57 288,088 -84.85 Feak 222 347 F
5 1e46@8.88  13.26 42 B3 S5.89 BE.28 -12.11 Peak 128 287 P
B 15696 .84 14.92 18.71 43.63 G4 B -18.37 Averags 1ee 144 P
7 15694 .04 14.92 44 15 S9.e7 T4 . 83 -14.83 Peak 188 144 P

Mote: Level-Reading+Factor
Margin=Level -Limit
Factor=fAntenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter .
Power (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 4, Band 1, CH42
QTLGWI (dEuVim}
ag
80 | FCC-5G-PEAK- (B1+-B3)
7ol MAITTAL AWM 10 LT 1
I
ol 5 5G. AVG
a0 [
A0
30
20
10
0
1000 4000, 8000, 12000, 16000, 20004, 24000, 28000, 32000, 36000, 40000
Frequency (MHI)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
M . [MHz ) (dBd [dBuvY  (dBUV/m]  [dBuvem) {dB] {cm) fdegd
1 5158. 88 .7 46.15 £1.91 5,28 -2.849 Larage 164 132 P
2 E158. 80 .7 Bl.75 B7.51 74,88 -6.49 Paak 164 132 P
3 5210.80 5.93 94,35 1eg,29 200,00 -89.71 Average 1040 132 P
4 5210.80 5.93 186,11 112,04 200,00 -7 .56 Pk 1040 132 P
5 1e420.89 15,26 42.11 55.31 G6.28 -12 .89 Peak 169 115 P
& 15638.88 15.35 I6. 69 43,99 54,88 -1@.81 Ayarage 1ad 174 F
7 15638.88 15.35 43, /59 59,24 74,88 =14 .70 Faak lea 173 F
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Arntenna Factor + cable loss - dmplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter .
Power (120V/60Hz2) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 4, Band 1, CH42
gi,lE\'ElﬂdBI_l"..l'l'm]
a0
b I _ ] FCC 56 PEAK (B1:83)
zo| TILLL T4 P L P EEEI [ L]
I 7
50 3 5G- AVG
30 J
i
40
30
20
10
0
1000 4000 2000, 12000. 16000, 20000, 24000. 22000. 32000, 36000. 40000
Frequency (MHz)
Freguency Factor Heading Lavel limit Margin Detector Height Azimuth PSF
MNo. {MHz =1z} (dBuV)  {dBuvim)  (dBu¥/m) (de) {em) (deg)
1 5154 .09 5.78 45.349 31.15 54,640 -2.85 AWErage 274 9z P
2 5156 . a8 5.76 £1.35 a7 .89 P -6.91 Peak 274 az P
3 5218.88 5.95 g4.22 1B@.15 I@@.8A -99.8S Averagse 274 oz g
4 5216 . od 5.893 186 . /Y 112 .63 2660 . B -8B .38 Peak 274 = F
5 18426 .08 12.2@ 2.38 55,58 28 . e -12.562 Peak 1ea 186 P
6 1563608 15,35 28.75 44.1@& B4, @30 -9.9& Average 124 142 P
7 15530.00 15.35 43.67 59,082 7400 -14.98 Peak 16 142 P
Hote: Lewel=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o
:\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
Power Pol/Phase . | VERTICAL
(120V/60HZz)
Test Mode : | Mode 1, Band 4, CH149
Level (dBuVim
oy Level (dBuVim)
a0
20 E :
_ FCC-5G-PEAK-iB4)
zof TURLTTI MU 1L U
60 8 5. AV
50
a0
30
20
10
{
1000 4000, 8000, 12000, 16000, 20000, 24000, 28000, J2000. 36000, 40000
Frequency (MHI)
Frequency Factor Reading Lewel Limit Mergin Detector Hedight Arimuth P/F
Mo, {HHz ) i eli )] (dBuW) (dBuvyim]  [dBuV@m) (dB) fom) fdeg)
1 Sh58_ a8 B.1E S5h.498 B3 .14 BE. 28 -5 BB Faak 134 1h5 F
. ET0a ., aa 0,39 Bl.80 &7 A8 1as, 28 -37.712 Paak 134 1 F
E| 578,88 5,37 77.B5 B4.22 11a, 88 -26.58 Peak 134 lba =
4 5725.00 5,36 g3.53 B9.55 122,28 -32.25 Peak 134 165 F
5 5745, 08 G6.34 187.55 11=.89 a4, Be -66,11 Aye=rage 134 1656 F
i 5745, 00 G6.34 117.586 125 .84 166, 8a -76.1a Peak 134 1656 F
7 11494, 86 14 .57 IT.7B 42 .35 54, 88 -11.65 Ayerage 1846 41 F
8 1149888 14,57 41,57 56,14 T4, 88 -17 .86 Feak 188 41 F
G 17235 _84 2 78 43749 Bd .57 BE. 28 -3.k3 Faak 1e 324 F

Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - &mplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 1, Band 4, CH149

Power Pol/Phase : | HORIZONTAL

g7 Level (dBuVim)

1]

80 -
rof ML NP UL I R |

il ]

FOC-5G-FEAK- [Bd)

AG. AV

50
40
30
20

10

0
1000 4000,  &000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz)

Frequency  Fector Reading Level Limit Margin De=tector Height Azimuth PSF
MG . {MHZ ) (dE] CdBuUvY  (dBuV nm)  (dBUvFm) (dE] fcm) {deg)
1 SeoE. 2 B.l1lb 55.19 Bl.35 BE. 28 -6 .85 Faak 111 172 P
2 S780.088 .39 E5.54 £3.83 185.28 -42.17 Peak 111 172 P
3 G7ZE.08 &.37 7. og i7.27 112.88 -33.53 Peak 111 172 P
4 5725.00 G.36 75.98 23.34 122.28 -38.86 Peak 111 172 P
5 5745.08 G.534 182.54 18d.98 208.08 -91.82 Average 111 172 P
B 5745.88 .54 112.31 118.65 Z88.88 -81.35 Feak 111 172 F
T 11458.88 14 .57 27.67 432 .74 54,88 -11.76 AVErSEE 186 25 P
B 11408, 88 14 .57 41.37 55.44 74.88 -18 .86 Peak 1688 25 P
9 17235.84 28.78 13.75 B, 53 08,28 -3.67 Paak 168 383 [
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
Power Pol/Phase . | VERTICAL
(120V/60H2)
Test Mode : | Mode 1, Band 4, CH157
Level {dBuVim
a7 i im}
Ll
& ] . [ FCC5G-PEAK. (B4)
Bl 14
5G- AVG
5t H
4
a3
20
10
0
1000 AQOO, 000, 12000, 16000, 20000, 24000, 28000, 3I2000. 36000 AQ0Q0
Frequency (MHz)
Frequency Fartor Reading Level Limit Margin Detector Height Azimuth PJF
Me.  [MHz) {dB)  [dBuV) (cdBuVym) [dBuM/m)  (dBE) (em) (dag)
1 5G58.08 G6.16 G8. 82 G6.25 G6.26 -1.35 Peak 122 155 F
2 STEE. Ba 6.39 56.71 63.1@ 185.28 -42 .18 P=ak 122 155 F
3 5T18.08 .37 62.41 6. 76 118,58 -42 .82 Poak 122 155 F
£ 57T15,.08 6.36 62,31 B&. 6T 112,28 -53.53 Peak 122 155 F
g L7a5 .83 B.35 18871 115 . 8k 1aa _ B6a -84 G4 Lyarage 122 155 F
& L7825 .83 B.35 118.21 134 .56 184 .86 -75 .44 Paak 22 155 F
7 La5E.ba 65.39 8. 04 67.33 122,26 -C4.,. 87 Pealk 22 155 P
g 5855.0a 5,44 68,73 67.23 118.88 -43.57 Pizak 122 155 F
g 5875.00 5.61 54,53 5l.24 185,208 -43 .56 Pzak 122 155 F
16 5925.08 G6.85 53.66 GE8.51 GB.28 -7 .69 P=ak 122 155 F
11 11578.08 14,719 19,846 45,85 54,89 -18.15 Average 1l 37 P
12 11578,.88 14,759 47,64 57.435 T4 .88 -16.57 Peak 188 57 F
13 17355._ 88 31 .58 43 AR B5.18 BE .26 -3.82 Faak T 341 F
Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=ntenna Factor + cable lossz - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
Power Pol/Phase . | HORIZONTAL
(120V/60HZz)
Test Mode : | Mode 1, Band 4, CH157
07 Level (dEuVim)
ap
&0 _ FCC-5G-PEAK- (B4)
o UL ML UL L UL
60 13 5G.- AVG
20 T
a0
30
20
10
0
1000 4000, 8000, 12000, 16000, 20000, 24000, 25000, 32000, 36000, 40000
Fraquancy [MHI)
Frequency  Factor Reading Lewvel Limit Margin Detector Hedght Azimuth F/F
No.  (MHZ) (CB)  (dBuV) (dBuwN/m]  (dBuV/md  (dB) (o] {deg)
1 SESG.88 E.1E 5L, 2R E1.42 RE. 28 -E.7 Pagk 116 171 P
2 57648, 88 £.39 EE.76 62.15 185,28 -43 .85 Peak 116 171 =
3 E728.88 6.37 E6.51 62.93 116,88 -47 .82 Peak 116 171 P
4 ST725.00 G.3E -g.42 -4.78 122,208 -57.42 Peak 116 171 F
5  S5T85.88 6.35 183.B3 11€.18 280.80 -B9.82 Aysrage 116 171 F
g STE5.08 6.35 113.B1 126.16 100,88 -75.64 Peak 116 171 F
7 Sa58, 68 6.39 57.B88 64,28 12,28 -57.92 Peak 116 171 F
8 5855, 88 B .44 55,85 B2 .39 118, B8 -4F.41 Peak 11k 171 F
g Sa75. 88 B.E1 54 .5k B1.17 18528 -44 83 Paak 116 171 =
18 EQl5, 28 E6.85 £2.37 = B3, 282 -7.98 Paak 116 171 =
11 1157e.88 14.7 29,83 43,82 t4. 82 -1e.18 Avarage 184 29 P
12 11578.88  14.79 42.23 C7.82 T4.80 -16.98 Prak 1g6 29 P
13 17355.84 21.5¢6 43,55 65 .85 68,28 -3.11 Peak 184 319 F
Mote: lLewsl=Reading+Factor
Margin=Level-Limit
Factor=Amtenna Factor + cable losc - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A
Non BeamForming
DC 12V From adapter .
Power (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 4, CH165
EJTLlanmll (dBuVirm)
g0
I
a0 [
| FCC-5G-PEAK- (B4
70 ﬂl,[lﬂlllei L S ERE 1
60 Il i 5G. G
50 1
an
30
20
10
0

1000 4000, 2000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequancy [MHz|

Fregusncy  Fector Reading Level Limit Hargin Detector Height Azimuth PJF
Mo . {MHZ ) (dE) CABUWY  CdBuv /m)  (dBUvSm) (dE) (cm) (deg)
1 5B25.E8 B.37 185.81 113.18 EE . BE -86.82 Awerage 115 166 P
2 5B25.88 5.37 115.77 123.14 280,88 -76.86 Peak 115 166 P
3 SES2.00 5,39 75.72 g3.11 122.28 -39.09 Peak 115 166 P
4 5E55.E88 .44 74.74 g1.18 112.88 -29.62 Pezk 115 166 P
] 073 .8 G.61 59,04 Gh .45 183,28 -38.7 Peak 115 166 P
G 5925.88 .85 54,25 61.18 55.28 -7.18 Peak L1535 166 P
T 11658.88 15.81 #R.93 435,94 24, 88 -18 .86 BVErage Laa 39 P
8 11558.88 15.61 42 .55 57.56 74.88 -16 .44 Pezk 168 34 [
9 17475.88 22.37 12.81 BS .18 BE., 28 -3.82 Paak 168 236 P
Mote: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter .
Power (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 4, CH165
Eair,LEHH&I {dBuVim}
af
B0 HIN _ [ FCC-5G-PEAK-[(B4)
¥ IIJH;“ I “ J"L_J lJ;_L; — L; Ul | | I |
=
& 5G- VG
S0 1
40
30
20
A0
0
1000 4000, g000., 12000, 16000, 20000, 24000, 28000. 32000. 36000. 40000
Freguency (MHz)
Frequency Factor Reading Lavel Limit Margin Detector Height Azimuth F/F
Ma.  [BHz) (dB]  [dBuv) (cBuVsm) [dBuvsm)  (dB] {cm) {d=g)
1 S825.0a 6.37 Laz, 28 169,27 1o, 0a -98 .73 Average 119 173 F
2 S825.0a 6.37 L1335 11%.74 109,88 -8, 38 Peak 119 1735 F
3 5858.88 6.39 73.18 ¥9.37 122.28 -42.083 PEak 119 173 F
4  5B55.28 B .04 63.35 75.88 118.83 -35.08 Paak 119 175 P
5 L7 .08 B.el L5.97 52,58 iat.28 -2, k2 Paak 119 172 p
= LO25.08 5,85 £3.01 =2 BB.28 -7 .44 Pzak 114 173 F
7 1la58.88 15.81 2B.78 43.7 54,84 -16.2 Avarage 14 2a P
g8 116L58.00 15.41 42.44 £7.45 74.040 -16.55 Pk 1e 3a F
3 1T74F75.688 22.37 42,739 65.16 68.28 -3 .04 Peak lad 3445 F
Mote: Lewvel=Readlng+Factor
Margin-Level-Limit
Factor=fintenna Factor #+ cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode . | Mode 2, Band 4, CH149

Power Pol/Phase : | VERTICAL

g7Level ([dBuvim)

a0

an

A WTE L

Go I i

FCC-5G-PEAK- (B4)

5G- NG

30
20

10

0
1000 4000. G000,  12000. 46000, 20000, 24000. 28000. 22000. 36000, 40000
Frequency (MHz)

Fregquency  Factor HReading Lewel Limit Margin Detector Height Azinuth P/F
MNo. {MHz } (dB) (dBu¥) (dBu¥ym) {(dBu¥/m) (dB) {cm) (deg)

1 SE5E . GG a.1lbB Bl . 38 ah .54 BE .18 -1.66E Peak 184 165 B
2 L7640, oa 5.39 .98 (== R 185 .28 -35.83 Pealk 184 1les B
3 5720, 00 5.37 79.14 85.51 114, 8@ -25.29 Peak 184 165 P
4 E725 . @@ 5.36 28.94 95.38 132,28 -26.98 Peak 124 165 P
5 5745, 08 5.34 186 .65 112.95 286,00 -87.81 Average 184 165 P
G S745., 08 3.34 12@ .81 125.35 289 .04 -73.65 Peak 184 165 P
7 11459600 14.57 27.11 41.68 54,04 -12.52 AVErage 1&a 36 P
& 11498.88 14.57 47 .83 a7 .28 74,88 -16.88 14 188 il P
9 173235.88 Ia.T8 45 .85 ad .63 B& .28 -3.57 Feak 188 335 P

Hote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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;qahﬂﬁy’ CERPASS TECHNOLOGY CORP.

Report No.: 22120269-TRFCCO04-A

Non BeamForming

DC 12V From adapter
Power Pol/Phase HORIZONTAL
(120V/60HZ)
Test Mode Mode 2, Band 4, CH149
ElTLnL“.rt.'H [dBuim)
40
&0 ' FCC5G-PEAK- (B4)
rol TERMTFR—HRAE L1 [ ——
60 8 | 5G- G
a0
3
40
30
20
10
1]
1000 4000, BOOD. 12000 16000. 20000. 24000, 28000. 32000, 36000. 40000
Frequency |MHz)
Frequency Factor Reading Level L {mit Hargin Detector Height azimuth PrF
o, (MHz ) [(dB)  (dBuv)  (dBuVym)  (dBuvsm) [dB] {cm) (ceg)
1 SE5E.BE 6.15 54,33 BB, 40 58,28 -T.71 Peak 113 172 P
2 5780.098 6. 39 59,51 65.98 185.28 -39.3P Feak 113 172 F
3 57208.88 G.37 76 .38 82.67 116.86  -2B8.13 Feak 113 172 F
4  5725.86 G.36 a4 .20 99,52 122.26  -31.5B Feak 113 172 F
5 S5745.88 f.34 1@81.%2 168.76 2@E@.8@  -91.73 ayerage 115 172 P
6 5745.88 6,34 115.39 171.73 ZB@.B®  -TRE.Z7 FEEK 113 172 F
711498 88 1457 27 B8R 41 A3 488 -17_37 Average 188 7 p
B 11498.88  14.57 43,323 E5.70 7a.88  -17.21 Peak 183 7 P
o 17335.868  I18.7R 43,44 64,23 GE.26 -3.08 Peak 183 327 p

HNote: Level-Reading+Factor
Margin=Lewel-Limit
Fartor=Antenna Factor + cable loss - Amplifier Factom
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:"'hf CERPASS TECHNOLOGY CORP.

Report No.: 22120269-TRFCCO04-A

Non BeamForming

DC 12V From adapter
Power (120V/60Hz) Pol/Phase VERTICAL
Test Mode Mode 2, Band 4, CH157

Level (dBuVim)

ar
a0

&0

60
50
40
30
20
10

ol AT TR TOO00 T 10 0TT ] 1

FCC-5G-PEAK.- (B4]

[

| 5a- A

1000 40040, &0

Frequency
Mo (MHT)

E== e e
S7oa.ee
Sria.ee
5725.868
5755.88
5755, 88
S5E5E . BE
855,86
SE7VS.ee
5925.08
11 l157a.ee
1@ 1157a.86
13 L¥335.88

D 00wl OO e Ll P e

[y
=)

Factor
(B

B.16
B.39
6.37
G.30
6.35
B35
B34
B.d4d
B.61

6.85
14,74
14,748
21.58

0. 12000,  16000. 20000, 24000

Reading Level

Freguency (MHz}

Limit Hargl

(ABUND)  CABUVIA)  COBUNSm) (dE)

57.53 B3.6%
58.24 B4 .63
G2.15 Gd.52
5G5.84 TI.48
187 .56 115.71
113,98 126,25
al.BH BT .94
59.7% B6.19
55.84 el.ob
54,832 . 88
28.2% 43,04
41.57 56.36
43.83 B3.15

od. 26 -4.51
125,28 -48,57
11a.86 -a2, 28
122.28 -49, 38
208 .88 -66. 19
288,88 -73.75
123 26 -54 21
11a. &6 -44 .61
1e5, 26 -43.55

G3.26 -7.32

54,00 -18.96

74,88 -17. 64

03.28 -3.85

2B000. 32000,  36000. 40000

n Detector Helght azimuth PJF
[cm) (deg)

Peak el 155 p
Pezk 1al 155 P
Pezk 18l 165 P
Pezk 18l 165 P
AVErZEE 1al 165 P
Peak 181 165 P
Pezk 161 165 p
Pezk 18l 165 p
Peak 1el 155 p
Pezk 1l 155 P
Average lad 41 P
Pezk 18 41 P
Peck 198 318 P

Mote: Lewel=Reading+Factor
Margin=Level-Limit
Factor-&ntenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
Power Pol/Phase . | HORIZONTAL
(120V/60HZ)
Test Mode : | Mode 2, Band 4, CH157
EEITLle.wn.el {dBuNim)
an
BO
| 1L | B 1 | [ | FCC 5G-PEAK.-{B4)
L T Rt R L1 - L]
&0 -
12 5G- AVG
&0
11
40
30
20
10
0
1000 4000, 9000. 12000, 16000. 20000, 24000, 28000, 32000, 36000,  AQQOD
Frequency (MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth PJ/F
Mo.  (MHz} (dE]  (dBuV) (dBuVym)  (dBuW/m)  (cBE) (cm) [deg)
1 5656 .80 G6.16 533.69 52,83 GB.28 -B.35 Penk 117 171 F
2 5700, 80 6.39 535.81 61.48 145,28 -43%, 88 Penk 117 171 F
3 571a.88 6.37 5&. B4 65.21 114, 58 -45 .59 Peak 117 171 F
4 5715.88 6 .36 59.41 B5.77 122,28 -56.43 Peak 117 171 F
5 5785.88 B.35 181 47 188 232 186 a8 -91 .18 Lyarage 117 171 =
B E785.88 6.35 115.72 123 .87 1848, 88 -77.93 Paak 117 171 =
7 E35a. 88 6.39 E8.88 54,39 122,28 -E7.81 Peak 117 171 P
g8 5855.88 544 57.32 63.76 114, B@ -47 .84 Peak 117 171 F
=l 5875.88 5.61 54.38 68.51 1a5. 28 -44.,25 Peak 117 171 F
18 59215.80 G6.85 53.96 G8.81 GB.28 -7 .35 Peak 117 171 F
11 11576.88 14.79 5.22 43,81 54,88 -18.99 Ayerage 188 22 F
12 1157888 14 .75 41.45 56,3232 T4, 88 -17.78 Peak 188 e F
13 17355._ 88 2] .58 43 58 BS B8 B&. 28 -3.132 Paak 188 322 =
Note: Level=Readings+Factor
Margin=Level-Limit
Factor=8ntennz Factor + cable loss - Bmplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 2, Band 4, CH165

Power Pol/Phase : | VERTICAL

uy Level {dBuWim}

90

5 | , I ] FCC 5G PEAK-|B4)
70| L 11/ A L1 [ [

r

9G- AVG

50
40
30
il

10

0
1000 4000, 2000, 12000, 16000, 20000, 24000, 22000, 32000, 36000, 40000
Frequency {(MHz)

Frequaency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/F

Ne . [MHZ) (dB] [dBuVY  (dBuV/m] [dBuV/m) (dB] {cm) {deg)
1 5825.88 6.37 185,45 111.83 1q8,.848 -88.17 AvErage 117 156 F
2 SE25 .08 6&.37 119,16 125.53 a8, 88 -74.,47 Peak 117 166 F
i 5858.898 £.39 76.45 EJ.85 122.28 -39.35 Paak 117 156 P
4 5855.28 E .44 7a.82 Bl 4B 118. 238 -d8 .34 P=ak 117 156 B
5 E375.88 B.E1 50.482 BE .53 185,28 -38.687 Paak 117 156 B
B 925,88 5,85 54,57 51 .42 BB.28 -6.78 Paak 117 156 P
7 11658.80 15.81 2B.22 43,13 54,84 -19.77 Sverage 104 51 P
g 1l6o0.98 15.81 43,24 Z8.25 74.84 -15.75 Pe=ak 14 31 P
3 17475.88 22.37 42.81 65.18 66.28 -3.82 Pe=ak 184 318 =
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=-fntenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 2, Band 4, CH165

Power Pol/Phase : | HORIZONTAL

o7Level (aBuvim)

a0

an

70 0] I R A

FCC-5G-PEAK-(B4)

5G-0VG

30
20

10

0
1000 4000, 8000, 12000, 16000, 20000, 24000, 28000. 32000, 36000. 40000
Frequency [MHz)

Frequency  Factor HReading Lewel Limit Margin Detector Height Azimuth P/F

Ma. (MHz ] (dB) (dBu¥) (dBuvym) (dBu¥/m) (dB) = (deg)
1 SEIS . D6 &.37 188 .94 187 .23 180 . BB -9 73 Average 1149 172 =
2 DEI5 . oo 6.37 114 .54 128,91 200, -7g.e0 Peak 1149 172 =
3 L850 ., oo 5.39 71.78 78.17 122,28 -44 .83 Peak 114 172 P
4 GE55 . &b G444 59,17 75.61 114.5@ -35.159 Peak 114 172 P
5 5875 .00 .61 55.46 52.87 185,28 -43,12 Peak 115 172 P
3] 5325 .80 G.85 o4, 54 51.39 6.8 -G.81 Peak 112 172 P
7 1158 .08 15.81 28.1T7 45.18 54,08 -18.82 AYerage 1&8 i P
& 11e58.88 15.81 435,17 58,18 74,88 -15.82 Peak 188 b P
9 17475.88  F2.37 az.74 A5.11 BE .28 -5.\89 Peak 168 345 ]
Hote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Smplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 3, Band 4, CH151

Power Pol/Phase : | VERTICAL

g7 evel [dBuVim)

aa

a0

7o TLHLL T T L
3

Ga

FCC-5G-PEAK- (B4).

Hia- AWG

50
40
30
20
10

1000 4000, BOOOD. 12000. 46000. 20000. 24000, 28000, 32000, 36000. 40000
Fraquency (MHz)

Frequency  Factor Reading  Lewel Limit Hargin Detector Height Azimuth PJF

No. {MHz ) (dB}  (dBuN)  {dBu¥/m) {dBu¥/m)  [dB) [cm) (deg)
1 SaSE . BE B.1lb [=1% et b, 54 BE . e -1.80 FPeak 184 16& P
X ST . 6e b, 30 Ja.ed #2.41 185, 2¢ -12.74 Feak 188 lik p
3 572888 6.37 98,66 Q7 .83 118,88 -13.77 Peak 188 166 P
4 ST25.68 G, 36 95,328 1@l.556 122,28 -28. 64 Peak 188 leic P
5 575588 G.32 184,82 111.14 2ee .08 -88.B6 Awverage 188 166 P
G 755,88 6,32 1158.86 124 .48 2849 .08 -T5.68 Feak 188 166 F
7T 1151a8.88 14,61 28.33 473,94 54,88 -11.86 Average 188 43 P
i 11518.88 14.61 47,98 5T7.51 74,88 -16.43 Fedk 1848 43 P
9 17265.88 1a.97 44 83 B4 909 B& . 38 -3.121 Feak 138 33 P

flote: Level=Reading+Factor
Margin=Level-Limit
Fector=4ntenna Factor + cable loss - Amplifisr Factor
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."\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A
Non BeamForming
DC 12V From adapter .
Power (120V/60Hz2) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 3, Band 4, CH151
grl.eweltdﬂu'l.l'fm}
an
B “ _ ] FCC 56 PEAK- (24)
ro| LB | R/ E EEE H
50 o oG- AVG
o0
40
30
20
10
0
1000 4000, 2000, 12000. 16000, 20000, 24000, 22000. 32000. 36000. 40000
Freguency (MHz}
Freguency Factor Reading Lawvsl Limit Margin Detector Height Azimuth PAF
Ho. (MHz ] {dBE) (dBuV]  [dBuV/m) (dBuV/m) (dE) {cm) {deg)
1 SE58 .09 6.16 53.92 68,88 68,218 -8.12 Feak 118 172 P
Z ST88 .80 6.39 Ja.ve i7.a9 185,28 -25.11 Feak 118 172 P
3 S5728.88 B.37 87.33 93.78 11€.88 -17.18 Peak 118 172 P
a 57315 .88 B. 3R HE 84 05 3 132 .28 -27 .88 Peak 118 172 P
] 5755 .88 5.32 188 .58 185.82 288 08 -92.18 Average 118 172 P
=} E755 .86 B.32 114,18 128.58 288,00 -79.58 Peak 11& 172 P
7 1151e.04 14.51 28.22 42.83 o4 .00 -11.17 Average lag 32 P
8 1151&.88 14.51 42,14 56.85 74,848 -17.15 Peak 1a8 32 P
2 17265.949 28.97 43,93 04,28 G, 2ae -3.38 Feak lag 311 P
Hote: Level=Reading+Factor
Margin=Lewel-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter

Power Pol/Phase . | VERTICAL
(120V/60HZz)

Test Mode : | Mode 3, Band 4, CH159

Level ([dBuVim

g 1

80 | FOC-5G-PEAK- (B4)

70 TI_IIHIHN_ R Y e ——

i
B
Bl | 5G- AVG
5
F

40

30

20

10

0

1000 4000, go00. 12000, 16000. 20000, Z4000.  2E0O0. 32000, 36000, 40000

Frequency (MHz)

Frequency  Factor Reading Level Limit Margin Detector Helght Azimuth P/F
[T [(MHZ) (dBY  [(dBUV)  (oBuvsm)  [dBuwim)  (aB) (cm) a2zl
1 5795.83 £.35 184,54 116,39  288.38  -89.11 Average 116 155 p
2  57495.88 6.35 117.64 123.99 260.88 -76.81 Peak 116 155 P
i S5858.80 G.39 TB.43 84.82 122.28 -37.38 Peak 116 154 F
4 5355.80 G.44 77.51 §3.95 118.88 -26.85 Peak 116 155 F
5 S&75.688 f.61 if. 72 75.33  185.28 -29.87 Peak 116 164 F
£ 5925.88 6.85 54,491 61.76 fif. 28 -6, 44 Paak 116 156 F
7 1i59@8.@@ 1484 18.34 43,18 Si.@@  -1@. 87 bvsrage 106 34 F
g 1i1508.82 14,84 43.72 SE.56 74.88  -15.44 Pazk 166 35 p
g 17385.8@ 31.65 43,123 &4.88 62.28 -3.32 Paalk 1640 314 p

Mote: Level-Reading+Factor
Margin=Level-Limit
Fartor=Antenna Factor 4+ cable loss - dmplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 3, Band 4, CH159

Power Pol/Phase : | HORIZONTAL

a7 Lewel (dBulfm)

an

20 FCC 56 PEAK (B4)

(2R (TR I R W ] N |

60 i E

20G- AVG

50
40
30
di}

10

0
1000 4000, 2000, 12000, 4&000. 20000, 24000, 29000, 32000. 36000. 40000
Frequency (MHz}

Fragquency Factor Reading Laval Limit Wargin Detector Height Azimuth P/F

Ho. {MHz) [dB) (dEuV)  (dBu¥/m) (dEuV/m] [dB) fcm) (deg]
1 5795 .68 G.35 1@ .88 186.435 28, ea -93.57 Average 186 172 F
? 5795 .68 f.35 115.81 119,36 s - &6, 64 Feak 188 172 F
3 SHSH . BE B.39 7B .35 Th. B4 123 .38 -45. 56 Feak 188 172 P
4 SHGE B B.44 ¥1.33 TF A7 116 2 -33.13 Pezak 186 172 p
5 52875 .68 6.6l B3 .87 7a.48 1\85. 28 -34.72 FPeak 18& 1372 P
b S923E .68 6.BE £E3.356 6@, 28 oE.28 -8.088 Peak 186 172 P
7 11590.08 14.04 28.38 43.14 54 .00 -16.B6 Average 18 27 P
B 11596.68 14. 64 45,14 T.98 74 .88 -16.82 Feak 186 27 F
5 17385 .e8 21.65 45,21 G4 .85 GiE6.28 -3. 34 Feak 1aa 333 F

flote: Level=Readlng+Factor
Margin=Level-Limit
Factor-Antenna Factor + caeble loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

Non BeamForming

DC 12V From adapter .
Power (120V/60Hz) Pol/Phase : | VERTICAL
Test Mode : | Mode 4, Band 4, CH155

|
STL&vH(dBuﬁnﬂ

a0

SU FCCSG-FEAK- (B4}

ro| TLAUTTIH TR0 1L 07T ] 1) S S I [
0

| !
T ' | 56 AVG

50
40
30
20

10

0
1000 A0DD. 2000. 12000, 16000. 20000,  23000. 2E000. 32000, 36000 40000
Frequency (MHz}

Freguency  Factor Reading Level Limit Margin Detector Height azimuth PJSF
Ho MHT) (dE ) [dBuv)  (dBuv/m)  (dBuWym) (dBE} [cm) (degl

1 555a. e B.l6 === 66,22 o8.28 -1.98 Peak 226 leE P
2 S7Ea. e 5.39 77.04 83.43 185,28 -21.77 Peok 25 166 P
3 Sy 2a.a8 6.37 B8l.83 87 .48 118.88 -23.448 Peak b 166 P
4 5TZ5.88 6,36 83.85 98 .81 122.28 -31.19 Peck 126 166 F
5 577588 B, 54 188,73 187 .87 288 .88 -97.935 AVEFZEE 126 166 F
& 5775.88 6. 34 113.88 128,14 288 . Ba -79. 86 Pezk 115 166 P
7 SESE ., B b, 39 79,65 i B4 122,236 -3b.1le Peak 1o 1l F
2 SESS.BE B 78,85 B4 .49 118,868 -26.31 Peak 115 1686 P
a LB7S.BE G.6l a7.16 13.77 185,28 -21.42 Peak 226 leE P
1@ SO25.80 .85 54,59 5l.44 58.28 -G.TE Peok 226 =7 F
11 1155e.88 14 .73 28.26 47,99 4,88 -11.61 dverage Llao 41 F
12 1135@8.88 14,73 42.94 57.67 74.88 -16.33 Pegk 1a8 41 P
15 17325.88 21,33 45,64 65,17 68, 28 -5.835 Peak 188 351 F

Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=f8ntenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A
Non BeamForming
DC 12V From adapter .
Power (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 4, Band 4, CH155
HTLBFBI (dBuVim)
90
a0 I
i FCCAHG-PEAK- [B4]
7ol TMITT 111 LT g Tl |
0
60 ' ki 56. WG
50
bl
40
30
20
10

0
1000 4000, aonn,  A2000. G000, 20000, 24000, ZEO00. 32000, 3GO00. 40000
Frequency (MHz|

Fregusncy  Factor Readine Level Limit Margin Detector Height Azimuth PSF
Ho. {MHZ ) (dE) CdBuyy  (dBuv ) (dSuvsm) (dE) [om) (deg)
1 Sa5a .88 [ 55.30 B2 .55 58.31@ -5.65 Peak 115 171 P
2 5788 .88 B6.39 73.24 79.63 185 .28 -25.57 Peak L1s 171 P
3 572,88 5.37 77.29 83.66 118 .88 -27.14 Peak 115 171 P
4 G725.88 B.36 73.82 85.18 122.28 -37.82 Peok 115 171 P
E 577588 6. 34 25,17 182 .51 20a. 88 -97.4%9 Average 115 171 P
6 5775.88 6. 34 183,87 116.21 288,88 -83.79 Feak L1535 171 P
7 SR58 ., 88 .39 72.94 79.33 122,28 -47 BT Peak 115 171 F
8 5855.88 B.dd 78.86 Th.d44 118 .88 -34. 36 FPeak 115 171 [
O LEVS.BE B.Bl B3.28 B9 .89 185 .26 -35.31 Peak 115 171 P
18 5025 .88 5.85 54,52 6l.38 o8.28 -b.82 Peak L1s 171 P
11 11558.88 14,73 28.22 2.95 S4.88 -11.85 Average 168 21 P
12 1155a8.88 14,73 42 .86 57.59 74.08 -16.41 Peok 1o 21 P
13 17325.88 21,33 43,88 63.13 58.28 -3.87 Feak 168 326 P

Hote: Lewvel=Readlng+Factor
Margin-level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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:"'hf CERPASS TECHNOLOGY CORP.

Report No.: 22120269-TRFCCO04-A

BeamForming

DC 12V From adapter
Power Pol/Phase VERTICAL
(120V/60HZ)
Test Mode Mode 5, Band 1, CH36
Leval (dBuv'm
a0
a0
FCC-5G-BELK. (B1 -Fﬂ
ro| TEREH AR L § -
&0 1 7
[3 | 5G- NG
50 .
40
30
20
10
D
1000 4000. 2000 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Leyal Limit Wargin Detector Height &zimuth PrF
N, (MHzZ ) [dB) (dEUN)  (dBuv/m)  (dEUvV/m) (dB) {cm) (deg]
1 S15E.66 E.78 42,28 43.54 S4 .88 -E.36 Average 188 138 p
2 5158 .88 5.76 55,26 68,95 74,08 13.84 Feak 182 136 P
3 5158 .68 5.04 188,735 186,59 288 .88 -93.41 Average 188 136 P
4 5168 .68 5.04 115.11 116.95 288 .88 -81.85 Feak 188 136 P
5 183566 .68 13.14 41.58 54,77 G .28 -13.48 Feak 188 351 P
B 15548 .88 15.0b0 28,52 44 16 54,88 -9.862 AVEFrage laa 71 P
715548 .88 15.RA 47 Bk 57_72 7486 1R. 28 Peak 18a 7 p

flote: Level=Reading+Factor
Margin=Level-Limit

Factor=Antenna Factor +

ceble loss - Amplifier Factor
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

BeamForming

DC 12V From adapter
Power Pol/Phase . | HORIZONTAL
(120V/60H2)
Test Mode : | Mode 5, Band 1, CH36
Level {dEuY/m
a0
&0 _ FCC-AG-PEAKL (B1-B3)
7ol TUNLTT LML W ML 1 ] LT
- 7
&0 | e Il | _f | _ _ | 5G-AVG
&0
40
a0
20
10
0
1000 A000. J000, 12000, 16000, 20000, 24000, 28000, 32000, 3e000. AU
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth FJF
No. (MHz) (dB) (dBuv) (dEuVsm)} [dEulSm) (dB) {em) {dag)
1 5150, 08 5.76 45,79 £1.55 54,80 -2.45 Average 275 E L F
2 5156, 80 5.76 54,89 59.85 T4, 08 -14.,15 Peak 275 £l F
3 5160, 00 5.84 99,63 185 .47 169, 68 -84 .53 Auerage 275 £l F
4 5158, 88 5,84 117,47 11&.31 1aa. a8 -61.69 Peak 275 L F
5 18368.88 13.14 41.87 55.81 68.28 -13.1%9 Paax 128 322 F
& 15544 84 15 Bk FHT 44 214 54 .88 -g.7 Lysrage 16 i3 F
7 1554a.88 15.8k 42,22 E7 .88 74.88 -1E.132 Peak 1ea FE F
Mote: Lewel-Readingt+Factor
Margin=Level-Limit
Factor=8ntenna Factor + cable loss - Amplifier Factor
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:"'hf CERPASS TECHNOLOGY CORP.

Report No.: 22120269-TRFCCO04-A

BeamForming

Power

DC 12V From adapter

(120V/60Hz)

Pol/Phase

VERTICAL

Test Mode

Mode 5, Band 1, CH40

Level (dBu/m)

o7,

a0

BD i

FCC-5G-FEAK- (B1~B2)
ol TUILT T UL U L |
| ~ 7

0 | HG- AVG

50

40

30

20

10

0
1000 4000, S000. 12000, 16000, 20000, 24000, 25000, 32000, 36000, 40000
Frequency (MHI)
Freguency  Factor Reading Lewvel Limit Margin Detector Height Azimuth PAF
Ho. {MHz | fdE) {dBu¥] [dBuvym) (dBu¥/m) {dB) = (deg)

1 51568 .68 5.7R A48 .58 45 2R 4 .88 -7.74 Averags 1868 138 )
2 E156 . & .76 §1.54 t8.38 P -15.78@ Peak 186 138 B
E Ela8, o6 5.209 99.61 185.58 283, 08 -9 .58 Average 186 128 P
4 Saen. oo 5.89 113.14 115.83 208 .00 -38.97 Peak 1o 138 P
S 1e48d .09 13.17 41.11 54,28 Gg. 2@ -13.92 Peak 1ag 332 P
4 15688 .68 15.58 28.38 45,88 54,88 -18.12 Average 188 76 P
7 15688 .86 15.58 41.56 56.94 74 .68 -17 .86 Peak 186 76 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

BeamForming

DC 12V From adapter
Power Pol/Phase . | HORIZONTAL
(120V/60H2)
Test Mode : | Mode 5, Band 1, CH40
Level {dBu\im
a7 { )
an
&0 _ FCC-5G-PEAK- (B1-B3)
zo| TR UL P L] N -
7
EU . . 3 . . .E - . . . . - - . . . - - . 5{3-.;';'.;':3
&0
i
40
a0
20
10
0
1000 4000, 2000, 12000, 16000, 20000, 24000, 2B000. 32000,  36000. AD000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth FAF
hNo. (MHz) (dB) (dBuV) (dEuVSm)  [dBEulm) (dB) {em) [dag)
1 5156, BB 5.76 45,598 l.66 54, 0o -2.34 Average 272 o1 F
2 5156, 00 5.76 35.91 61.67 T4, 08 -12.33 Peak 272 o1 F
3 5168.08 5.89 99.18 185.87 194,08 -94.,593 Alerage 271 81 F
4 5168, 8 5.89 112.89 117 .98 169, a8 -62.82 Peak 272 a1 F
5 1848888 13.17 41.38 54 .47 68.28 -13.73 Paak 12 388 P
& 15008 . 88 15 .58 18.47 44 85 G4 . aE -4.45 Lyarage lea =1 F
7 1Go0E, B8 15.58 12,23 E7.81 T4, B -1&.149 Paak 1aa == F
Mote: Lewel-ReadingtFactor
Margin=Level-Limit
Factor=Ontenna Factor + cable loss - fmplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 17, 2023
T-FD-511-0 V1.5 Page No. : 73 of 168

FCC ID : PPQ-WPXE8326



4-2)\

:\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 5, Band 1, CH48

Power Pol/Phase : | VERTICAL

g7Level (a8uvim)

a0

a0
of NDTRL_TOULLT 1L LU

G0 I c 7

FCOC-5G-PEAK- (B1+-E3)

[
2

B AWG

a0
40
30
20

10

0
1000 4000. &000. 12000. 46000, 20000. 24000. 2B000. 22000. 36000. 40000
Frequency (MHz)

Freguency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/F

Mo. {MHz ) (dB) {(dBu¥) (dBuvym} (dBu¥/m} (dE) fom) [deg)
1 5154 .68 5.76 41.47 47 .23 54 . 88 -B.77 Avarags 124 135 =
2 C150, 3@ E -] C4. 03 S0, 7o 74,68 -14.31 Faak 134 L35 P
2 5240, 08 5.81 164,16 186.17 2060 . 58 -93.832 Average 124 135 P
4 C240. 08 5.81 113.62 119,62 200 . 33 -88.37 Peak 124 135 P
S 1g480.00 13.29 41,34 54,632 GE. 20 -13.57 Feok 108 344 P
6 157i6.80 14.87 18.065 45,52 54,08 -18.48 Averages 168 I P
¥ 157:i@.89 14,87 47,51 57.38 74,08 -16.62 Feak 1a8 7 P

Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=-Antenna Factor + cable loss - fmplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Apr. 17, 2023
T-FD-511-0 V1.5 Page No. : 74 of 168
FCCID . PPQ-WPXE8326



4-2)\

.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22120269-TRFCC04-A

BeamForming

DC 12V From adapter
(120V/60H2)
Test Mode : | Mode 5, Band 1, CH48

Power Pol/Phase : | HORIZONTAL

97 vl (dBulm)

a0

20 FCC-5G PEAK. [B1-B3)

(I ETERN I 0 I I AR A 1 N

50 1 5 7

2G- ANG

50
40
30
el

10

0
1000 4000, 2000, 12000, 4e000. 20000, 24000, 29000. 32000, 3E6000. 40000
Frequency (MHz}

Fraquency Factor Reading Laval Limit Margin Detector Height Azimuth PJF

Ho. {MHz) [dE) (dBuV)  (dBu¥/m) {dEuV/m] [dE) fcom) {deg]
1 3158 .68 5.76 44, 85 38.61 54 .88 -3.39 AVErage 254 Ll F
z S Y 5.76 54,71 68 .47 74 .88 -13.53 Feak 794 Ll F
3 5248 .88 B.8L 9F . BB 184 &7 288 . e -95.13 Average 294 8B F
q 5246 68 6.8l 111.65 117 .66 206 e -82.34 FPezk a4 g2k F
5 18486.68 13,20 42,11 5. 4@ oE .1 -12.B8 Peak Laa 311 F
& 15726.608 14.87 28.71 43,58 54,08 -1@.42 Average 1o &9 P
7 15720.680 14.87 42 .50 57.47 74 .00 -16.53 Feak Lo &9 P

llote: Level=Reading+Factor
HMargin-Lewvel-Limit
Factor=Antenna Factor + cable loss - Amolitisr Factor
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BeamForming

DC 12V From adapter .
Power (120V/60Hz2) Pol/Phase : | VERTICAL
Test Mode : | Mode 6, Band 1, CH38

Level {dBuVim|

87
80
il — ;
[ | FCC-5G-PEAK- (B1+B3)
zo| MU UL 1 B
i T
EU * - . . - E - . - . - - - - - - - - SG-J!';L‘IG
&0 l
410
3
20
10
0
1000 4000, BOOD, 12000, 16000, 20000. 24000, 2B000. 32000, 35000, 40000
Frequancy (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth BJF
Ko . [MHz) {dB] [dBuv) (dBuW,/m) ({dBuv,/m) {dB] {em) {d=g)
1 SLog.aa 5.76 45.27 52.83 S4.0a -1.97 Averoge 100 133 F
2 5158, 88 5.76 64,53 78,34 74,08 -3. 66 P=ak 148 1335 F
3 S5196.88 5.87 99.8%  184.96 200 . 88 -95 .84 Aversge 109 155 F
o 5198, 88 5.87 183,45 115.33 200,88 -84, 67 Peak 188 155 F
5 18358.88 13.16 41.22 5438 68.28 -13.82 Faak 188 325 F
6 15578.848 15 .61 IR.EE 43 .94 S4.88 -1e. 1@ fverage 164 75 F
T LSEVB.88 15.62 11.7a 7.32 74,88 -lc.68 Paak 1o 75 F

Mote: Lewvel-Readingt+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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BeamForming

DC 12V From adapter .
Power (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 6, Band 1, CH38
Q?Lﬂvalﬁdﬂuwﬂmj
a0
B0 _ | FCC-5G-PEAK- (B1-B3)
zof TEMUFTHN. PR T L [
_ 7
50 3 5G.- AVG
50
a0
30
20
10
0
1000 4000, B0, 12000, 16000, 20000, 24000,  2E000. 32000, 36000, 40000
Frequency [(MHI)
Frequency Factor RAeading Lewel Limit Margin Detector Height Azimuth PSAF
Mo {MHz) {dE) (dBu¥) (dBuvym)  (dBuYSm) {dE) {cm) [deg)
1 5154, 84 5.76 46,48 52,18 E4 .88 -1.84 Avarags 2EE 20 P
2 B15@, 3o 5.76 E8.82 53.78 74,83 -18.22 Peak 288 20 P
3 5199, 00 5.87 95.83 182.78 200,00 -97.2e Averoge 288 a9 P
4 5199, 08 5.87 108,18 114 .87 200,00 -85.92 Feak 288 a9 P
S 1e3ge.oa 13.16 471. 58 54,90 68 . ko -15.249 Peak 168 319 P
6 15576.06 15.62 28.31 45,93 54,88 -18.87 Average 188 6B P
7 15578.88 15.62 47 .86 57 .68 T4, B8 -16.32 Feak 1&8 6B P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - fmplifier Factor
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BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 6, Band 1, CH46

Power Pol/Phase ;| VERTICAL

Level ({dEuVIm}

a7
L]

L]
2o Tl NI UL U]

60 5 7

FCC-3G-PEAR- (B1+B3)

G- AVG

3a
20

1a

0
1000 4000, 80040, 12000, 16000, 20000, 24000, 28000, 22000, 36000. 40000
Frequancy (MHI)

Frequency  Focter Reamding Lewvel Limit Margin Detector Height  Azimuth FAF

No. [HHz ) (dB) [dBuV) (dBuN/m] [dBuVym) (dB] {cm] {deg)
1 5158.88 5.7 41.58 A7 .34 54,88 -B.EA Lyarage 166 135 B
2 5158, 88 5.7 5. 65 EE.42 74,88 -15.58 Pagk 165 135 =
3 5238.88 E.99 98.83 14,749 268,88 -95,21 Average 164 135 P
4 L238.88 .99 118,37 116,36 268,80 -83.64 Paak 164 135 P
5 le46D.80 13,26 41.B5 E5.12 6. 20 -13 .88 Pk 1040 344 P
& 15699.88 14 .52 2B.61 43,53 54.88 -16 .47 Average 1844 78 P
7 15698.08 14 .92 41 .75 S6.68 74,88 =17 .32 Faak 1o 78 F

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-fntenna Factor + cable loss - Amplifier Factor
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BeamForming

DC 12V From adapter .
Power (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 6, Band 1, CH46
Q_I,Level {dBu\im)
an|
& _ T 11 1T FCC 66 PEAK (81-B3)
ro| THNLE TR UU W LU !
3
&0 - i 5G- AVG
=0
40
30
20
10
i
1000 4000, 20040, 12000, 16000, 20000. 24000, 28000, 22000. 36000, 40000
Frequency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Height Azimuth PJF
No.  (MHz) (6B}  (dBuV) (dBuV/m) (dBuV/m)  (dBE) (em) (deg)
1 5156, 88 S5.76 44 . B3 SE.59 oS4, B8 -3.41 Ayerage 271 B3 F
2 5156, 88 5.76 57 .64 S, 68 T4, B8 -15.48 Peak 271 B8 F
3 5230.849 5.99 T.08 183 .59 188, 88 -59E6.41 Airerage 271 88 F
4 5136 84 5 .49 188,20 114 28 1648 . 88 -85.7 Paak 271 B3 P
5 ledpl.8a 12,36 12.11 BE&.37 63,28 -12.83 Paak 188 333 P
& 1569888 14.52 28.70 43.7 4,88 -18.29 Average 18 7o P
7 15690.00 14.92 42,82 55,594 T4. 00 -17 .86 Peaok 1aa = F
Mote: Level=Resding+Factor
Margin-Level-Limit
Factor=Amtenna Factor + cable loss - fmplifier Factor
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BeamForming

DC 12V From adapter .
Power (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 7, Band 1, CH42
a7 Level (dBuVim)
ap
B0 _ FCC-5G-PEAH- (B1-B3)
rof TUMLNT I UL WL L] e e I | e | e
¥
60 3 5. ANG
50 i
40
30
20
10
0
1000 4000, d000. 12000, 16000, 20000. 24000, 2BO00. 32000, 3G6000. 40000
Frequancy (MHZ)
Frequency Factor Reading Lewvel Limikt Mergin Detector Height Arzimuth FAF
Mo.  (HHZ) (gB)  (dBUVY  (dBwNsm]  [dBuvim)  (dB) (cml {dag)
1 5E156,.88 5.7 44 .65 5@ .Aa1 L4 .88 -2.59 Mparage 184 134 F
2 Eice, 88 E.7 E7.33 63 .89 74.88 -1€.91 Peak 164 134 P
3 52ie.00 5.93 99,61 185.54 200,80 -84 4% Ayerage 186 134 F
4 521e.00 5.93 1a9,. 9B 115.51 200,80 -84 .85 Prak 186 134 F
5 1a416.88 13.28 41,38 =4 .58 Gd. 28 -13.62 Prak 186 345 F
& 15636.08 15.35 18,56 43,91 54,98 -16.83 Ayerage 126 7l F
7 15638.88 15.35 43, 17 57.52 74,88 -16., 48 Paax 1ea 71l F
Mote: Lewvsl=Resding+Factor
Margin=Level-Limlit
Factor=Antenna Factor + cable loss - Amplifier Factor
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BeamForming

DC 12V From adapter
(120V/60Hz)

Test Mode : | Mode 7, Band 1, CH42

Power Pol/Phase : | HORIZONTAL

!
a7 Lewvel (dBu'Vim)

40

= _ y _ [ FCC-5G-PEAK. (B1-B3)
vo| UL FRIL0 S L U H I

T
&0 5

5G- AVG

50
40
1]
20
10

0
1000 A000. 2000. 12000, 16000, 20000, 24000, 28000, 32000, 36000. 40000
Frequency (MHz|

Fraquancy Factor Reading Level Limit Margin Detector Height &Szimuth PJF
o, [MHz ) {dB) (dBuV)  (dBuNm)  (dBuV/m) {dB) [cm) (deg)

1 5158.88 5.7 44.86 49,82 54.88 -4.13 fyerage 233 21 F
2 5158.88 5.7 33.14 G .98 74.88 -13.14 Fezk 233 21 F
3 521a.88 5.95 95,18 Téd, 11 288 .88 -95. 39 AvErage 183 =21 F
4 5718.88 5.493 188.44 114,37 288,88 -85.63 Feak 183 =21 F
5 1a42a. 88 1314 41.41 54 .61 AR @ -13.54 Pezk 164 31 P
6 15532.88  15.35 28.82 43.497 S4.e8 -1a.83 Ayerage 18 B2 F
7 1553@.88 15,35 42.45 E7.58 74.88 -16. 24 Peak a8 g2 F

Mote: Level-Reading+Factor
Margin=Level-Limit
ractor=dntenna Factor + cable loss - Amplifier Factor
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